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3.5 Radiated Band Edges and Spurious Emission Measurement

3.5.1Limit of Radiated band edge and Spurious Emission Measurement

In any 100 kHz bandwidth outside the intentional radiator frequency band, all harmonics/spurious
must be at least 20 dB below the highest emission level within the authorized band. If the output
power of this device was measured by spectrum analyzer, the attenuation under this paragraph shall

be 30 dB instead of 20 dB. In addition, radiated emissions which fall in the restricted bands must also

comply with the limits as below.

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
3.5.2Measuring Instruments
See list of measuring equipment of this test report.
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3.5.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.12.1 Radiated emission measurements.

2. The EUT was arranged to its worst case and then tune the antenna tower (from 1 m to 4 m) and
turntable (from O degree to 360 degrees) to find the maximum reading. A pre-amp and a high
pass filter are used for the test in order to get better signal level.

3. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

4. The EUT was set 3 meters from the interference receiving antenna, which was mounted on the
top of a variable height antenna tower.

5. Corrected Reading: Antenna Factor + Cable Loss + Read Level - Preamp Factor = Level

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

8. Use the following spectrum analyzer settings:

(1) Span shall wide enough to fully capture the emission being measured;
(2) Set RBW=100 kHz for f < 1 GHz; VBW > RBW; Sweep = auto; Detector function = peak;
Trace = max hold,;
(3) Set RBW =1 MHz, VBW= 3MHz for f > 1 GHz for peak measurement.
For average measurement:
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.
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3.5.4Test Setup

For radiated emissions below 30MHz

- im |

EUT

Metal Full Soldered Ground Plane

I

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz
RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated emissions above 1GHz

RX Antenna
& 77— e O
"/
Ant. feed
point D{ =
1-4m
""" [ ) !
f |
1.5m :
'
= IR, 8
Metal Full Soldered Ground Plane
o

Spectrum Analyzer / Receiver

3.5.5Test Results of Radiated Spurious Emissions (9kHz ~ 30MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out very similar.

3.5.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C and D.

3.5.7Duty Cycle

Please refer to Appendix E.

3.5.8 Test Result of Radiated Spurious Emission (30MHz ~ 10" Harmonic)

Please refer to Appendix C and D.
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3.6 AC Conducted Emission Measurement
3.6.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Frequency of Emission Conducted Limit (dBpV)
(MHz) Quasi-Peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.6.2Measuring Instruments

See list of measuring equipment of this test report.

3.6.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room, and it was kept at
least 80 centimeters from any other grounded conducting surface.

Connect EUT to the power mains through a line impedance stabilization network (LISN).

All the support units are connecting to the other LISN.

The LISN provides 50 ohm coupling impedance for the measuring instrument.

The FCC states that a 50 ohm, 50 microhenry LISN should be used.

Both sides of AC line were checked for maximum conducted interference.

The frequency range from 150 kHz to 30 MHz was searched.

© N o g &~ N

Set the test-receiver system to Peak Detect Function and specified bandwidth (IF bandwidth =
9kHz) with Maximum Hold Mode.
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3.6.4Test Setup
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AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.6.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.7 Antenna Requirements

3.7.1Standard Applicable

If directional gain of transmitting Antennas is greater than 6dBi, the power shall be reduced by the
same level in dB comparing to gain minus 6dBi. The use of a permanently attached Antenna or of an
Antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to

comply with the rule.
3.7.2 Antenna Anti-Replacement Construction
An embedded-in antenna design is used.
3.7.3Antenna Gain

<CDD Modes >
FCC KDB 662911 D01 Multiple Transmitter Output v02rO1
For CDD transmissions, directional gain is calculated as
Directional gain = Gant + Array Gain, where Array Gain is as follows.
For power spectral density (PSD) measurements on all devices,
Array Gain = 10 log(Nant/Nss=1) dB.
For power measurements on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for Nayt < 4.
Directional gain may be calculated by using the formulas applicable to equal gain antennas with
GANT set equal to the gain of the antenna having the highest gain;
The EUT supports CDD mode.
For power, the directional gain Gyt is set equal to the antenna having the highest gain, i.e.,
F)2)f)i).
For PSD, the directional gain calculation is following F)2)f)ii) of KDB 662911 D01 v02r01.
The power and PSD limit should be modified if the directional gain of EUT is over 6 dBi,

The directional gain “DG” is calculated as following table.

<CDD Modes>

DG DG Power PSD
for for Limit Limit
Ant. 1 Ant. 2 Power PSD Reduction | Reduction
(dBi) (dBi) (dBi) (dBi) (dB) (dB)
2.4 GHz 2.40 2.20 2.40 5.31 0.00 0.00
Power Limit Reduction = DG(Power) — 6dBi, (min =0)
PSD Limit Reduction = DG(PSD) — 6dBi, (min=0)
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4 List of Measuring Equipment

. . Calibration
Instrument Manufacturer | Model No. | Serial No. [Characteristics Date Test Date Due Date Remark
. Dec. 26, 2018~ Conducted
Power Meter Anritsu ML2495A 1218006 N/A Oct. 08, 2018 Oct. 07, 2019
Apr. 01, 2019 (THO5-HY)
. 300MHz~40GH Dec. 26, 2018~ Conducted
Power Sensor Anritsu MA2411B 1207363 Oct. 08, 2018 Oct. 07, 2019
z Apr. 01, 2019 (THO5-HY)
Spectrum Rohde & Dec. 26, 2018~ Conducted
FSP40 100057 9kHz-40GHz | Nov. 21, 2018 Nov. 20, 2019
Analyzer Schwarz Apr. 01, 2019 (THO5-HY)
Spectrum Rohde & Dec. 26, 2018~ Conducted
FSVv40 101397 10Hz~40GHz | Nov. 13, 2018 Nov. 12, 2019
Analyzer Schwarz Apr. 01, 2019 (THO5-HY)
Switch Box & RF EC130048 Dec. 26, 2018~ Conducted
Burgeon ETF-058 N/A Apr. 17, 2018 Apr. 16, 2019
Cable 4 Apr. 01, 2019 (THO5-HY)
. Conduction
AC Power Source ChainTek APC-1000W N/A N/A N/A Mar. 18, 2019 N/A
(CO05-HY)
) Rohde & Conduction
EMI Test Receiver ESR3 102388 9KHz~3.6GHz | Nov. 12, 2018 | Mar. 18, 2019 | Nov. 11, 2019
Schwarz (COO05-HY)
Rohde & Conduction
LISN ENV216 100080 9kHz~30MHz | Nov. 14, 2018 | Mar. 18, 2019 | Nov. 13, 2019
Schwarz (CO05-HY)
Rohde & Conduction
LISN ENV216 100081 9kHz~30MHz | Nov. 09, 2018 | Mar. 18, 2019 | Nov. 08, 2019
Schwarz (CO05-HY)
Rohde & EMC32 Conduction
Software N/A N/A N/A Mar. 18, 2019 N/A
Schwarz Vv10.30 (CO05-HY)
HUBER + Conduction
LF Cable RG-214/U LFO1 N/A Dec. 31, 2018 | Mar. 18, 2019 | Dec. 30, 2019
SUHNER (CO05-HY)
. Rohde & Conduction
Pulse Limiter ESH3-Z2 100851 N/A Dec. 31, 2018 | Mar. 18, 2019 | Dec. 30, 2019
Schwarz (CO05-HY)
Dec. 28, 2018~ Radiation
Loop Antenna TESEQ HLA 6120 31244 9 kHz~30 MHz | Mar. 29, 2018 Mar. 28, 2019
Jan. 08, 2019 (03CH12-HY)
CBL .
. Dec. 28, 2018~ Radiation
Bilog Antenna TESEQ 6111D&00800| 37059&01 | 30MHz~1GHz | Oct. 13, 2018 Oct. 12, 2019
Jan. 08, 2019 (03CH12-HY)
N1DO01N-06
SCHWARZBE 9120D-132 Dec. 28, 2018~ Radiation
Horn Antenna BBHA 9120D 1GHz ~ 18GHz | Oct. 19, 2018 Oct. 18, 2019
CK 8 Apr. 19, 2019 (03CH12-HY)
SHF-EHF Horn | SCHWARZBE BBHA9170 Dec. 28, 2018~ Radiation
BBHA 9170 18GHz ~ 40GHz| May 08, 2018 May 07, 2019
Antenna CK 576 Apr. 19, 2019 (03CH12-HY)
. Dec. 28, 2018~ Radiation
Preamplifier COM-POWER PA-103 161075 | 10MHz~1GHz | Mar. 26, 2018 Mar. 25, 2019
Jan. 08, 2019 (03CH12-HY)
. ) 3008A023 Dec. 28, 2018~ Radiation
Preamplifier Agilent 8449B 1GHz~26.5GHz | May 28, 2018 May 27, 2019
75 Apr. 19, 2019 (03CH12-HY)
. JPA0118-55-3(171000180 Dec. 28, 2018~ Radiation
Preamplifier Jet-Power 1GHz~18GHz | Apr. 17,2018 Apr. 16, 2019
03K 0054002 Jan. 24, 2019 (03CH12-HY)
. JPA0118-55-3(171000180 Mar. 23, 2019~ Radiation
Preamplifier Jet-Power 1GHz~18GHz | Apr. 16, 2018 Apr. 15, 2019
03 0054001 Mar. 29, 2019 (03CH12-HY)
. JPA0118-55-3(171000180 Apr. 18, 2019 ~ Radiation
Preamplifier Jet-Power 1GHz~18GHz | Apr. 15, 2019 Apr. 14, 2020
03 0054001 Apr. 19, 2019 (03CH12-HY)
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. . Calibration
Instrument Manufacturer | Model No. | Serial No. [Characteristics Date Test Date Due Date Remark
. TTA1840-35- Dec. 28, 2018~ Radiation
Preamplifier MITEQ 1864481 |18GHz ~ 40GHz| Aug. 24, 2018 Aug. 23, 2019
HG Apr. 19, 2019 (03CH12-HY)
) Rohde & Dec. 28, 2018~ Radiation
EMI Test Receiver FSV30 103738 9kHz~30GHz | May 22, 2018 May 21, 2019
Schwarz Apr. 19, 2019 (03CH12-HY)
AM-BS-4500- Dec. 28, 2018~ Radiation
Antenna Mast EMEC N/A 1m~4m N/A N/A
B Apr. 19, 2019 (03CH12-HY)
Dec. 28, 2018~ Radiation
Turn Table EMEC TT2000 N/A 0~360 Degree N/A N/A
Apr. 19, 2019 (03CH12-HY)
. E3 RK-00098 Dec. 28, 2018~ Radiation
Software Audix N/A N/A N/A
6.2009-8-24 9 Apr. 19, 2019 (03CH12-HY)
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 29
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 51
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

5.2

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 47
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Test Engineer: Leo Li Temperature: 21~25 °C

Test Date: 2018/12/26~2019/04/01 Relative Humidity: 51~54 %
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TEST RESULTS DATA
6dB and 99% Occupied Bandwidth

Report Number : FR8D0631-01C

2.4GHz Band
Data B 99% Occupied BW 6dB BW 6dEf, BW .
Mod. NTY CH. (MHz) (MHz) Limit Pass/Fail
Rate (MHz)
(MHz)
Ant 0 Ant 1 Ant 0 Ant 1
11b | 1Mbps| 1 1 2412 14.09 13.74 8.05 9.03 0.50 Pass
11b | 1Mbps| 1 6 2437 13.94 13.99 9.05 9.05 0.50 Pass
11b | 1Mbps| 1 11 2462 13.94 13.74 9.05 9.05 0.50 Pass
11b | 1Mbps| 1 12 2467 13.69 13.54 9.03 9.05 0.50 Pass
11b | 1Mbps| 1 13 2472 13.64 13.34 9.01 9.01 0.50 Pass
11g |6Mbps| 1 1 2412 16.83 16.98 16.32 16.32 0.50 Pass
11g |6Mbps| 1 6 2437 17.63 19.18 16.32 16.30 0.50 Pass
11g |6Mbps| 1 11 2462 16.83 16.83 16.32 16.32 0.50 Pass
11g |6Mbps| 1 12 2467 16.68 16.68 16.32 16.30 0.50 Pass
11g |6Mbps| 1 13 2472 16.63 16.68 16.30 16.30 0.50 Pass
HT20 [ MCSO | 1 1 2412 17.73 17.93 17.52 17.54 0.50 Pass
HT20 [ MCSO | 1 6 2437 18.53 18.03 17.56 17.54 0.50 Pass
HT20 [ MCSO | 1 11 2462 17.83 17.73 17.56 17.54 0.50 Pass
HT20 [ MCSO | 1 12 2467 17.73 17.63 17.50 17.56 0.50 Pass
HT20 [ MCSO | 1 13 2472 17.68 17.68 17.54 17.56 0.50 Pass
11b |[1Mbps| 2 1 2412 13.94 13.59 9.05 9.05 0.50 Pass
11b |[1Mbps| 2 6 2437 14.04 13.64 9.05 9.03 0.50 Pass
11b |[1Mbps| 2 11 2462 14.04 13.69 8.57 9.01 0.50 Pass
11b |[1Mbps| 2 12 2467 14.04 13.74 9.03 9.05 0.50 Pass
11b |[1Mbps| 2 13 2472 13.94 13.54 9.05 9.01 0.50 Pass
11g |6Mbps| 2 1 2412 17.33 16.73 16.32 16.32 0.50 Pass
11g [6Mbps| 2 6 2437 17.58 17.28 16.32 16.32 0.50 Pass
11g |[6Mbps| 2 11 2462 17.18 16.78 16.32 16.34 0.50 Pass
11g [6Mbps| 2 12 2467 16.68 16.53 16.32 16.32 0.50 Pass
11g [6Mbps| 2 13 2472 16.68 16.48 16.32 16.32 0.50 Pass
HT20 | MCSO| 2 1 2412 17.78 17.58 17.56 17.52 0.50 Pass
HT20 | MCSO| 2 6 2437 18.48 18.38 17.54 17.54 0.50 Pass
HT20 | MCSO| 2 11 2462 17.83 17.63 17.56 16.92 0.50 Pass
HT20 | MCSO| 2 12 2467 17.73 17.53 17.54 17.54 0.50 Pass
HT20 | MCSO| 2 13 2472 17.73 17.63 17.56 17.52 0.50 Pass
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TEST RESULTS DATA

Peak Output Power

Report Number : FR8D0631-01C

2.4GHz Band
Peak Conducted EIRP EIRP

Mod. | D2® i\ ch. | Fred: Coggvtztred Pﬁxﬁr (dBi) Power Pﬁxﬁr Pass

" | Rate " [ (MHz) (dBm) (dBm) (dBm) (dBm) /Fail

Ant0 | Ant1 SUM | AntO | Ant1 Ant0 | Ant1 Ant0 | Ant1 Ant0 | Ant1

11b [1Mbps| 1 1 2412 | 22.36 | 23.25 - 30.00 | 30.00 | 2.40 220 | 24.76 | 25.45 | 36.00 | 36.00 | Pass
11b [1Mbps| 1 6 2437 | 21.75 | 23.57 - 30.00 | 30.00 | 2.40 220 | 24.15 | 25.77 | 36.00 | 36.00 | Pass
11b [1Mbps| 1 11 2462 | 19.40 | 22.95 - 30.00 | 30.00 | 2.40 220 | 21.80 | 25.15 | 36.00 | 36.00 | Pass
11b [1Mbps| 1 12 | 2467 | 18.50 | 21.91 - 30.00 | 30.00 | 2.40 220 | 20.90 | 24.11 | 36.00 | 36.00 | Pass
11b [1Mbps| 1 13 | 2472 | 16.66 | 18.85 - 30.00 | 30.00 | 2.40 2.20 19.06 | 21.05 | 36.00 | 36.00 | Pass
11g [6Mbps| 1 1 2412 | 24.45 | 25.41 - 30.00 | 30.00 | 2.40 220 | 26.85 | 27.61 | 36.00 | 36.00 | Pass
11g [6Mbps| 1 6 2437 | 24.66 | 25.55 - 30.00 | 30.00 | 2.40 220 | 27.06 | 27.75 | 36.00 | 36.00 | Pass
11g [6Mbps| 1 11 2462 | 24.24 | 25.26 - 30.00 | 30.00 | 2.40 220 | 26.64 | 27.46 | 36.00 | 36.00 | Pass
11g [6Mbps| 1 12 | 2467 | 22.55 | 23.58 - 30.00 | 30.00 | 2.40 220 | 24.95 | 25.78 | 36.00 | 36.00 | Pass
11g [6Mbps| 1 13 | 2472 | 21.94 | 23.37 - 30.00 | 30.00 | 2.40 220 | 24.34 | 25,57 | 36.00 | 36.00 | Pass
HT20 | MCSO| 1 1 2412 | 24.10 | 25.35 - 30.00 | 30.00 | 2.40 220 | 26.50 | 27.55 | 36.00 | 36.00 | Pass
HT20 | MCSO| 1 6 2437 | 24.59 | 25.50 - 30.00 | 30.00 | 2.40 220 | 26.99 | 27.70 | 36.00 | 36.00 | Pass
HT20 | MCSO| 1 11 2462 | 24.28 | 24.85 - 30.00 | 30.00 | 2.40 220 | 26.68 | 27.05 | 36.00 | 36.00 | Pass
HT20 | MCSO| 1 12 | 2467 | 22.88 | 24.25 - 30.00 | 30.00 | 2.40 220 | 25.28 | 26.45 | 36.00 | 36.00 | Pass
HT20 | MCSO| 1 13 | 2472 | 20.00 | 23.76 - 30.00 | 30.00 | 2.40 220 | 22.40 | 25.96 | 36.00 | 36.00 | Pass
11b [1Mbps| 2 1 2412 | 21.62 | 22.25 | 24.96 30.00 2.40 27.36 36.00 Pass
11b [1Mbps| 2 6 2437 | 21.67 | 22.10 | 24.90 30.00 2.40 27.30 36.00 Pass
11b [1Mbps| 2 11 2462 | 21.77 | 22.32 | 25.06 30.00 2.40 27.46 36.00 Pass
11b [1Mbps| 2 12 | 2467 | 21.84 | 22.18 | 25.02 30.00 2.40 27.42 36.00 Pass
11b [1Mbps| 2 13 | 2472 | 20.92 | 21.11 | 24.03 30.00 2.40 26.43 36.00 Pass
11g |6Mbps| 2 1 2412 | 21.80 | 22.75 | 25.31 30.00 2.40 27.71 36.00 Pass
11g [6Mbps| 2 6 2437 | 24.75 | 25.63 | 28.22 30.00 2.40 30.62 36.00 Pass
11g |6Mbps| 2 11 2462 | 24.35 | 25.01 | 27.70 30.00 2.40 30.10 36.00 Pass
11g [6Mbps| 2 12 | 2467 | 23.00 | 24.08 | 26.58 30.00 2.40 28.98 36.00 Pass
11g [6Mbps| 2 13 | 2472 | 19.97 | 21.00 | 23.53 30.00 2.40 25.93 36.00 Pass
HT20 | MCSO| 2 1 2412 | 23.90 | 24.68 | 27.32 30.00 2.40 29.72 36.00 Pass
HT20 | MCSO| 2 6 2437 | 24.41 | 25.44 | 27.97 30.00 2.40 30.37 36.00 Pass
HT20 | MCSO| 2 11 2462 | 23.70 | 24.52 | 27.14 30.00 2.40 29.54 36.00 Pass
HT20 | MCSO| 2 12 | 2467 | 23.02 | 23.83 | 26.45 30.00 2.40 28.85 36.00 Pass
HT20 | MCSO| 2 13 | 2472 | 19.43 | 20.41 | 22.96 30.00 2.40 25.36 36.00 Pass

Note: Measured power (dBm) has offset with cable loss.
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Report Number : FR8D0631-01C

TEST RESULTS DATA
Average Output Power

2.4GHz Band
Average
Data e F[;zgr Conducted
Mod. Rate NTY CH. (MHz) (dB) Power
(dBm)
Ant0 | Ant1 Ant0 | Ant1 [ SUM
11b [1Mbps| 1 1 2412 0.00 0.00 | 20.29 | 21.28
11b [1Mbps| 1 6 2437 0.00 0.00 19.59 | 21.55
11b [1Mbps| 1 11 2462 0.00 0.00 17.62 | 20.86
11b [1Mbps| 1 12 2467 0.00 0.00 15.46 | 19.75
11b [1Mbps| 1 13 2472 0.00 0.00 14.50 | 16.57
11g [6Mbps| 1 1 2412 0.00 0.00 16.88 | 18.99
11g [6Mbps| 1 6 2437 0.00 0.00 19.55 | 20.83
11g [6Mbps| 1 11 2462 0.00 0.00 16.75 | 17.74 -
11g [6Mbps| 1 12 2467 0.00 0.00 13.05 | 13.55
11g [6Mbps| 1 13 2472 0.00 0.00 12.24 | 13.23
HT20 [ MCSO| 1 1 2412 0.00 0.00 15.48 | 18.23
HT20 [ MCSO| 1 6 2437 0.00 0.00 18.92 | 19.70
HT20 [ MCSO| 1 11 2462 0.00 0.00 15.68 | 16.12
HT20 [ MCSO| 1 12 2467 0.00 0.00 11.94 | 14.00
HT20 [ MCSO| 1 13 2472 0.00 0.00 8.97 12.40
11b [1Mbps| 2 1 2412 0.00 0.00 19.21 | 20.35 (22.83
11b [1Mbps| 2 6 2437 0.00 0.00 18.65 | 20.11 [22.45
11b [1Mbps| 2 11 2462 0.00 0.00 18.85 | 20.84 [22.97
11b [1Mbps| 2 12 2467 0.00 0.00 18.61 | 20.42 [22.62
11b [1Mbps| 2 13 2472 0.00 0.00 17.76 | 19.41 [ 21.67
11g |6Mbps| 2 1 2412 0.00 0.00 16.09 | 16.89 [19.52
11g |6Mbps| 2 6 2437 0.00 0.00 19.67 | 19.89 [22.79
11g |6Mbps| 2 11 2462 0.00 0.00 18.52 | 18.91 (21.73
11g |6Mbps| 2 12 2467 0.00 0.00 15.05 | 15.48 [ 18.28
11g |6Mbps| 2 13 2472 0.00 0.00 11.11 | 11.62 [14.38
HT20 [ MCSO| 2 1 2412 0.00 0.00 14.85 | 15.93 (18.43
HT20 [ MCSO| 2 6 2437 0.00 0.00 19.08 | 20.16 |22.66
HT20 [ MCSO| 2 11 2462 0.00 0.00 15.34 | 15.50 (18.43
HT20 [ MCSO| 2 12 2467 0.00 0.00 13.04 | 13.40 (16.23
HT20 [ MCSO| 2 13 2472 0.00 0.00 8.73 9.15 [11.96

Note: Measured power (dBm) has offset with cable loss.
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TEST RESULTS DATA
Peak Power Spectral Density

Report Number : FR8D0631-01C

2.4GHz Band
Peak PSD DG PeﬁﬁSD
Mod. | D22 I\l cH. | Fred: (dBm/3kHz) (dBD) (dBm/3kHz) Pass/Fail
Rate (MHz)
Ant0 Ant 1 Wgrg‘f 1 Anto Ant 1 Ant0 Ant 1

b |[1Mbps| 1| 1 | 2412 | -1.74 1.63 5 2.40 2.20 8.00 8.00 Pass
T1b |[1Mbps| 1| 6 | 2437 | -2.75 20.56 ; 240 2.20 8.00 8.00 Pass
T1b |[1Mbps| 1| 11 | 2462 | 227 1.85 5 2.40 2.20 8.00 8.00 Pass
T1b |[1Mbps| 1| 12 | 2467 | -5.50 2.20 ; 2.40 2.20 8.00 8.00 Pass
T1b |[1Mbps| 1| 13 | 2472 | -6.98 5.79 5 2.40 2.20 8.00 8.00 Pass
T1g |6Mbps| 1| 1 | 2412 | -7.02 450 ; 240 2.20 8.00 8.00 Pass
T1g |6Mbps| 1| 6 | 2437 | -557 3.63 5 240 2.20 8.00 8.00 Pass
T1g |6Mbps| 1| 11 | 2462 | -6.30 6.54 ; 240 2.20 8.00 8.00 Pass
T1g |6Mbps| 1| 12 | 2467 | -1054 | -10.09 5 2.40 2.20 8.00 8.00 Pass
T1g |6Mbps| 1| 13 | 2472 | 1237 | 1083 ; 240 2.20 8.00 8.00 Pass
HT20 [MCSO| 1| 1 | 2412 | -8.20 267 5 240 2.20 8.00 8.00 Pass
HT20 [MCSO| 1| 6 | 2437 | -5.45 .34 ; 2.40 2.20 8.00 8.00 Pass
HT20 [MCSO| 1| 11 | 2462 | -7.10 827 5 2.40 2.20 8.00 8.00 Pass
HT20 [MCSO| 1| 12 | 2467 | 1055 | -1067 ; 240 2.20 8.00 8.00 Pass
HT20 [MCSO| 1| 13 | 2472 | 1368 | -11.50 5 2.40 2.20 8.00 8.00 Pass
Tb |[1Mbps| 2| 1 | 2412 | -2.16 .64 1.37 531 8.00 Pass
T1b |1Mbps| 2| 6 | 2437 | -2.91 155 1.46 531 8.00 Pass
T1b |[1Mbps| 2| 11 | 2462 | -1.90 133 168 531 8.00 Pass
T1b |1Mbps| 2 | 12 | 2467 | 2.1 2.19 0.90 531 8.00 Pass
T1b |[1Mbps| 2 | 13 | 2472 | -3.23 3.3 2022 531 8.00 Pass
T1g |6Mbps| 2| 1 | 2412 | -4.87 262 161 531 8.00 Pass
T1g |6Mbps| 2| 6 | 2437 | -5.26 3.77 20.76 531 8.00 Pass
T1g |6Mbps| 2 | 11 | 2462 | -5.21 5.04 2.20 531 8.00 Pass
T1g |6Mbps| 2| 12 | 2467 | -8.35 823 5.2 531 8.00 Pass
T1g |6Mbps| 2 | 13 | 2472 | 1351 | 1243 | -9.42 531 8.00 Pass
HT20 [MCSO| 2| 1 | 2412 | -9.28 954 6.27 531 8.00 Pass
HT20 [MCSO| 2| 6 | 2437 | 544 .48 147 531 8.00 Pass
HT20 [MCSO| 2| 11 | 2462 | -8.72 9.04 5.71 531 8.00 Pass
HT20 [MCSO0| 2 | 12 | 2467 | 1079 | 125 | -7.78 531 8.00 Pass
HT20 [MCSO0| 2| 13 | 2472 | 1581 | 1319 | -10.18 531 8.00 Pass

Measured power density (dBm) has offset with cable loss.
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ssamonas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

Appendix B. AC Conducted Emission Test Results

Temperature : 22~24°C

Test Engineer : [Jimmy Chang

Relative Humidity : |52~55%

TEL : 886-3-327-3456 Page Number : Blof Bl
FAX : 886-3-328-4978



EUT Information

Report NO : 8D0631-01
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
1001
90T
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70T
> 60'\ CISPR:QP LimitatMam Plorts
m
° e,
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(5] - |
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- 40
30
&
20T
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0 } } } —+—— } } } } —+—— } } |
150k 30040000 8001M 2M 3M 4M5M6 8 10M 20M 30M
Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuv) (dBuV) (dBuV) (dB) (dB)
0.152250 30.47 55.88 2541 | L1 OFF 19.5
0.152250 42.70 65.88 23.18 | L1 OFF 19.5
0.647250 30.25 46.00 15.75 | L1 OFF 19.6
0.647250 36.73 56.00 19.27 | L1 OFF 19.6
1.297500 32.18 46.00 13.82 | L1 OFF 19.6
1.297500 39.35 56.00 16.65 | L1 OFF 19.6
1.594500 37.83 46.00 8.17 | L1 OFF 19.6
1.594500 43.23 56.00 12.77 | L1 OFF 19.6
1.745250 36.45 46.00 9.55 | L1 OFF 19.6
1.745250 43.94 56.00 12.06 | L1 OFF 19.6
1.830750 36.70 46.00 9.30 | L1 OFF 19.6
1.830750 44.77 56.00 11.23 | L1 OFF 19.6
1.956750 36.17 46.00 9.83 | L1 OFF 19.6
1.956750 43.74 56.00 12.26 | L1 OFF 19.6
2.132250 36.85 46.00 9.15 | L1 OFF 19.4
2.132250 44.01 56.00 11.99 | L1 OFF 19.4
2.265000 35.17 46.00 10.83 | L1 OFF 19.5
2.265000 42.25 56.00 13.75 | L1 OFF 19.5
2.436000 32.88 46.00 13.12 | L1 OFF 19.6
2.436000 39.85 56.00 16.15 | L1 OFF 19.6
4.299000 28.11 46.00 17.89 | L1 OFF 19.7




4.299000 31.37 56.00 24.63 | L1 OFF 19.7
19.396500 25.41 50.00 2459 | L1 OFF 20.2
19.396500 27.23 60.00 3277 | L1 OFF 20.2




EUT Information

Report NO : 8D0631-01
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1007
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70T
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Frequency in Hz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuV) (dBuv) (dBuV) (dB) (dB)
0.161250 28.09 55.40 27.31 | N OFF 19.5
0.161250 40.65 65.40 2475 | N OFF 19.5
0.235500 26.30 52.25 25.95 | N OFF 19.5
0.235500 34.44 62.25 27.81 | N OFF 19.5
0.651750 31.15 46.00 14.85 | N OFF 19.6
0.651750 37.21 56.00 18.79 | N OFF 19.6
1.599000 36.39 46.00 9.61 | N OFF 19.6
1.599000 43.05 56.00 12.95 | N OFF 19.6
1.826250 38.37 46.00 7.63 | N OFF 19.6
1.826250 44.91 56.00 11.09 | N OFF 19.6
2.037750 36.92 46.00 9.08 | N OFF 19.6
2.037750 44.21 56.00 11.79 | N OFF 19.6
2.136750 34.77 46.00 11.23 | N OFF 19.4
2.136750 43.16 56.00 12.84 | N OFF 19.4
2.364000 33.96 46.00 12.04 | N OFF 19.5
2.364000 41.32 56.00 14.68 | N OFF 19.5
19.441500 25.39 50.00 2461 | N OFF 20.3
19.441500 27.10 60.00 3290 | N OFF 20.3




somoncas. FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

Appendix C. Radiated Spurious Emission

Temperature : 22~24°C
Test Engineer : Jack Cheng , Lance Chiang ,and Chuan Chu
Relative Humidity : 56~60%
2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)
WIFI Note = Frequency Level Over Limit Read | Antenna Path |Preamp Ant | Table Peak Pol.
Ant. Limit Line Level Factor Loss | Factor Pos Pos |Avg.
0 (MHz) (dBpV/m)| (dB) (dBpV/m)| (dBpV)| (dB/m) (dB) | (dB) |(cm) | (deg) (P/A) (H/V)
2379.3 58.72 -15.28 74 47.71 27.54 16.62 | 33.15 | 318 59 P H
2385.705 48.06 -5.94 54 37.06 27.53 16.62 | 33.15 | 318 59 A H
* 2412 113.26 - - 102.31 27.48 16.65 | 33.18 | 318 59 P H
802.11b ’ ’
* 2412 109.1 - - 98.15 27.48 16.65 | 33.18 | 318 59 A H
CHO1
2382.87 59.14 -14.86 74 48.14 27.53 16.62 | 33.15 100 67 P \Y
2412MHz
2385.6 47.68 -6.32 54 36.68 27.53 16.62 | 33.15 100 67 A \Y
* 2412 110.48 - - 99.53 27.48 16.65 | 33.18 100 67 P Vv
* 2412 106.27 - - 95.32 27.48 16.65 | 33.18 100 67 A Y,
2319.94 58.48 -15.52 74 47.23 27.78 16.54 | 33.07 305 56 P H
2310 46.03 -7.97 54 34.72 27.84 16.53 | 33.06 | 305 56 A H
* 2437 112.79 - - 101.9 27.43 16.67 | 33.21 | 305 56 P H
* 2437 108.46 - - 97.57 27.43 16.67 | 33.21 | 305 56 A H
2490.62 58.26 -15.74 74 475 27.32 16.72 | 33.28 | 305 56 P H
802.11b
2487.54 45.77 -8.23 54 35.02 27.32 16.71 | 33.28 | 305 56 A H
CH 06
2327.08 58.53 -15.47 74 47.32 27.74 16.55 | 33.08 | 396 313 P Y,
2437MHz
2315.18 45.97 -8.03 54 34.69 27.81 16.54 | 33.07 396 313 A Y,
* 2437 110.15 - - 99.26 27.43 16.67 | 33.21 | 396 313 P \Y
* 2437 106.05 - - 95.16 27.43 16.67 | 33.21 | 396 313 A Y,
2494.61 57.46 -16.54 74 46.71 27.31 16.72 | 33.28 | 396 313 P \Y
2488.03 45.56 -8.44 54 34.81 27.32 16.71 | 33.28 | 396 313 A Y,
TEL : 886-3-327-3456 Page Number : C1 of C50

FAX : 886-3-328-4978




somoncas. FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

* 2462 112.12 38.12 74 101.29 27.38 16.69 | 33.24 308 51 P H
* 2462 108.11 54.11 54 97.28 27.38 16.69 | 33.24 | 308 51 A H
2487.16 58.31 -15.69 74 47.54 27.33 16.71 | 33.27 308 51 P H
802.11b
2485.76 46.29 -7.71 54 35.52 27.33 16.71 | 33.27 308 51 A H
CH 11
* 2462 108.74 34.74 74 97.91 27.38 16.69 | 33.24 126 138 P \Y
2462MHz
* 2462 103.82 49.82 54 92.99 27.38 16.69 | 33.24 126 138 A \Y
2489.88 57.12 -16.88 74 46.36 27.32 16.72 | 33.28 126 138 P \Y
2486.88 42.24 -11.76 54 31.47 27.33 16.71 | 33.27 126 138 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C2 of C50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

WIFI Note = Frequency Level Over Limit Read | Antenna Path |Preamp Ant | Table |[Peak Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos Avg.
0 (MHz) (dBpV/m)| (dB) (dBupV/m) (dBupV)| (dB/m) (dB) | (dB) (cm) (deg) |(P/A) (H/V)
* 2467 110.2 - - 99.38 27.37 16.7 33.25 | 301 49 P H
* 2467 105.98 - - 95.16 27.37 16.7 33.25 | 301 49 A H
2483.64 62.22 -11.78 74 51.45 27.33 16.71 = 33.27 | 301 49 P H
802.11b
2484.12 53.35 -0.65 54 42.58 27.33 16.71 = 33.27 | 301 49 A H
CH 12
* 2467 108.48 - - 97.66 27.37 16.7 33.25 | 379 6 P Y,
2467MHz
* 2467 104.19 - - 93.37 27.37 16.7 33.25 | 379 6 A \Y
2483.68 60.69 -13.31 74 49.92 27.33 16.71 | 33.27 | 379 6 P \Y
2484.08 51.51 -2.49 54 40.74 27.33 16.71 | 33.27 | 379 6 A \Y
* 2472 105.07 - - 92.47 27.36 16.8 3156 | 301 64 P H
* 2472 101.62 - - 89.02 27.36 16.8 3156 | 301 64 A H
2485.08 60.21 -13.79 74 47.62 27.33 16.82 @ 31.56 | 301 64 P H
802.11b
2487.24 53.02 -0.98 54 40.42 27.33 16.83 | 31.56 | 301 64 A H
CH 13
* 2472 102.65 - - 90.05 27.36 16.8 3156 | 194 157 P \Y
2472MHz
* 2472 99.18 - - 86.58 27.36 16.8 3156 | 194 157 A \Y
2487.16 58.78 -15.22 74 46.18 27.33 16.83 | 3156 | 194 157 P \Y
2487.24 50.7 -3.3 54 38.1 27.33 16.83 | 3156 | 194 157 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C3 of C50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI Note = Frequency Level Over Limit Read | Antenna Path |Preamp Ant | Table Peak‘ Pol.
Ant. Limit =~ Line Level Factor = Loss | Factor = Pos = Pos |Avg.
0 (MHz) (dBuV/m)| (dB) (dBpV/m) (dBpV)| (dB/m)  (dB) | (dB) |(cm) (deg) (P/A) (HIV)
802.11b 4824 53.86 -20.14 74 68.87 31.1 10.46 56.57 256 193 P H
CHO1 4824 51.99 -2.01 54 67 311 10.46 56.57 256 193 A H
2412MHz 4824 47.2 -26.8 74 62.21 31.1 10.46 56.57 100 0 P \%
4874 53.11 -20.89 74 68.12 31.1 10.44 56.55 260 192 P H
802.11b 4874 50.94 -3.06 | 54 65.95 311 10.44 56.55 260 192 A | H
CH 06 7311 49.77 -24.23 74 56.46 36.58 12.96 56.23 100 0 P H
2437MHz 4874 46.21 -27.79 74 61.22 31.1 10.44 56.55 100 0 P \
7311 44.43 -29.57 74 51.12 36.58 12.96 56.23 100 0 P \%
4924 55.8 -18.2 74 70.71 31.2 10.42 56.53 272 197 P H
802.11b 4924 53.79 -0.21 54 68.7 31.2 10.42 56.53 272 197 A H
CH 11 7386 49.31 -24.69 74 56.11 36.36 12.98 56.14 100 0 P H
2462MHz 4924 49.96 -24.04 74 64.87 31.2 1042 | 56.53 | 100 0 P \Y
7386 45.94 -28.06 74 52.74 36.36 12.98 56.14 100 0 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C4 of C50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

WIFI Note = Frequency Level Over Limit Read | Antenna Path |Preamp Ant | Table |[Peak Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos Avg.
0 (MHz) (dBpV/m)| (dB) (dBpV/m) (dBupV) | (dB/m) (dB) | (dB) |(cm) | (deg) (P/A) (HIV)
4934 49.13 -24.87 74 64 31.24 1042 | 56.53 | 100 0 P H
802.11b
7401 475 -26.5 74 54.33 36.3 1299 @ 56.12 | 100 0 P H
CH 12
4934 4451 -29.49 74 59.38 31.24 10.42 | 56.53 | 100 0 P Y
2467MHz
7401 43.3 -30.7 74 50.13 36.3 12.99 @ 56.12 | 100 0 P Y,
4944 45.86 -28.14 74 60.6 31.28 105 56.52 | 100 0 P H
802.11b ’ ’
7416 475 -26.5 74 54.54 36.33 12.73 56.1 100 0 P H
CH 13
4944 41.1 -32.9 74 55.84 31.28 105 56.52 | 100 0 P \Y
2472MHz
7416 45.16 -28.84 74 52.2 36.33 12.73 56.1 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C5 of C50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note = Frequency Level Over Limit Read | Antenna Path |Preamp Ant | Table Peak Pol.
Ant. Limit Line Level Factor Loss | Factor @ Pos Pos |Avg.
0 (MHz) (dBpV/m)| (dB) (dBuV/m) (dBuV)| (dB/m) (dB) | (dB) (cm) (deg)|(P/A) (HV)
2389.485 67.57 -6.43 74 56.58 27.52 16.63 | 33.16 | 400 54 P H
2390 52.95 -1.05 54 41.96 27.52 16.63 | 33.16 | 400 54 A H
* 2412 111.92 - - 100.97 27.48 16.65 | 33.18 | 400 54 P H
802.11g '
* 2412 102.64 - - 91.69 27.48 16.65 | 33.18 | 400 54 A H
CHO1
2389.8 71.76 -2.24 74 60.77 27.52 16.63 | 33.16 140 65 P \Y
2412MHz
2390 53.42 -0.58 54 42.43 27.52 16.63 | 33.16 140 65 A \Y
* 2412 110.02 - - 99.07 27.48 16.65 | 33.18 140 65 P \Y
* 2412 100.35 - - 89.4 27.48 16.65 | 33.18 140 65 A \Y
2327.22 55.43 -18.57 74 42.69 27.74 16.59 | 31.59 306 63 P H
2314.9 40.28 -13.72 54 27.49 27.81 16.57 | 31.59 | 306 63 A H
* 2437 111.54 - - 98.93 27.43 16.75 | 31.57 306 63 P H
* 2437 102.09 - - 89.48 27.43 16.75 | 31.57 306 63 A H
2484.32 55.77 -18.23 74 43.18 27.33 16.82 | 31.56 | 306 63 P H
802.11g
2483.5 40.65 -13.35 54 28.06 27.33 16.82 | 31.56 306 63 P H
CH 06 ’ ' ’
2324.98 55.34 -18.66 74 42.59 27.75 16.59 | 31.59 164 69 P \Y
2437MHz
2389.8 40.37 -13.63 54 27.74 27.52 16.68 | 31.57 164 69 A \Y
* 2437 109.26 - - 96.65 27.43 16.75 | 31.57 164 69 P \Y
* 2437 100.18 - - 87.57 27.43 16.75 | 31.57 164 69 A \Y
2484.95 54.42 -19.58 74 41.83 27.33 16.82 | 31.56 164 69 P \Y
2484.25 40.13 -13.87 54 27.54 27.33 16.82 | 31.56 164 69 A \Y
TEL : 886-3-327-3456 Page Number : C6 of C50
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somoncas. FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

* 2462 109.55 - - 96.94 27.38 16.79 | 31.56 300 51 P H
* 2462 100.1 - - 87.49 27.38 16.79 | 31.56 | 300 51 A H
2483.56 72.37 -1.63 74 59.78 27.33 16.82 | 31.56 300 51 P H
802.11g
2483.52 50.48 -3.52 54 37.89 27.33 16.82 | 31.56 | 300 51 A H
CH 11
* 2462 107.77 - - 95.16 27.38 16.79 | 31.56 194 140 P \Y
2462MHz
* 2462 98.63 - - 86.02 27.38 16.79 | 31.56 194 140 A \Y
2483.56 70.28 -3.72 74 57.69 27.33 16.82 | 31.56 194 140 P \Y
2483.52 48.99 -5.01 54 36.4 27.33 16.82 | 31.56 194 140 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI Note = Frequency Level Over Limit Read | Antenna Path |Preamp Ant | Table |[Peak Pol.
Ant. Limit Line Level Factor Loss | Factor Pos | Pos Avg.
0 (MHz) (dBpV/m)| (dB) (dBupV/m) (dBupV)| (dB/m) (dB) | (dB) (cm) (deg) |(P/A) (H/V)
* 2467 106.36 - - 93.75 27.37 16.8 3156 | 300 60 P H
* 2467 96.72 - - 84.11 27.37 16.8 3156 | 300 60 A H
2483.52 73.38 -0.62 74 60.79 27.33 16.82 | 31.56 | 300 60 P H
802.11g
2483.52 49.96 -4.04 54 37.37 27.33 16.82 | 31.56 | 300 60 A H
CH 12
* 2467 104.02 - - 91.41 27.37 16.8 3156 | 196 157 P Y,
2467MHz
* 2467 94.35 - - 81.74 27.37 16.8 3156 | 196 157 A \Y
2483.6 70.93 -3.07 74 58.34 27.33 16.82 @ 3156 | 196 157 P \Y
2483.52 47.74 -6.26 54 35.15 27.33 16.82 @ 3156 | 196 157 A \Y
* 2472 104.82 - - 92.22 27.36 16.8 3156 | 301 60 P H
* 2472 95.6 - - 83 27.36 16.8 3156 | 301 60 A H
2484.56 71.75 -2.25 74 59.16 27.33 16.82 @ 31.56 | 301 60 P H
802.11g
2483.6 51.78 -2.22 54 39.19 27.33 16.82 | 31.56 | 301 60 A H
CH 13
* 2472 101.92 - - 89.32 27.36 16.8 3156 | 194 157 P \Y
2472MHz
* 2472 93.18 - - 80.58 27.36 16.8 3156 | 194 157 A \Y
2484.76 69.37 -4.63 74 56.78 27.33 16.82 @ 3156 | 194 157 P \Y
2483.64 49.5 -4.5 54 36.91 27.33 16.82 @ 3156 | 194 157 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI Note Frequency Level Over Limit Read | Antenna Path |Preamp Ant Table Peak Pol.
Ant. Limit =~ Line Level Factor = Loss | Factor = Pos = Pos |Avg.
0 (MHz) (dBpuV/m) (dB) (dBpV/m) (dBuV) (dB/m) (dB) | (dB) | (cm) | (deg) (P/A) (HIV)
802.11g 4824 4829 | -2571 74 6333 | 311 1043 5657 100 | O P H
CH 01
2412MHz 4824 45.18 -28.82 74 60.22 311 1043 | 56.57 | 100 0 P \Y
4874 53.19 -20.81 74 68.17 311 10.47 | 56.55 | 259 190 P H
4874 38.71 -15.29 54 53.69 311 10.47 | 56.55 | 259 190 A H
802.11g 7311 60.62 -13.38 74 67.47 36.58 12.8 56.23 | 211 171 P H
CH 06 7311 4431 -9.69 54 51.16 36.58 12.8 56.23 | 211 171 A H
2437MHz 4874 45.27 -28.73 74 60.25 311 10.47 | 56.55 | 100 0 P \Y
7311 55.35 -18.65 74 62.2 36.58 12.8 56.23 | 230 | 232 P Y,
7311 38.95 -15.05 54 45.8 36.58 12.8 56.23 | 230 | 232 A \Y
4924 53.15 -20.85 74 67.99 31.2 10.49 @ 56.53 | 267 197 P H
4924 37.46 -16.54 54 52.3 31.2 10.49 @ 56.53 | 267 197 A H
802.11g
7386 58.17 -15.83 74 65.24 36.36 12.71 | 56.14 | 228 174 P H
CH 11
7386 39.82 -14.18 54 46.89 36.36 12.71 | 56.14 | 228 174 A H
2462MHz
4924 42.37 -31.63 74 57.21 31.2 1049 | 56.53 | 100 0 P \Y
7386 46.29 -27.71 74 53.36 36.36 12.71 | 56.14 | 100 0 P Y,
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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FCC RADIO TEST REPORT
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WIFI Note = Frequency Level Over Limit Read | Antenna Path |Preamp Ant | Table |[Peak Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos Avg.
0 (MHz) (dBpV/m)| (dB) (dBpV/m) (dBupV) | (dB/m) (dB) | (dB) |(cm) | (deg) (P/A) (HIV)
4934 43.37 -30.63 74 58.16 31.24 105 56.53 | 100 0 P H
802.11g
7401 45.64 -28.36 74 52.76 36.3 12.7 56.12 | 100 0 P H
CH 12
4934 39.69 -34.31 74 54.48 31.24 105 56.53 | 100 0 P Y
2467MHz
7401 44.41 -29.59 74 51.53 36.3 12.7 56.12 100 0 P \
4944 42.52 -31.48 74 57.26 31.28 105 56.52 | 100 0 P H
802.11g ’ ’
7416 44.12 -29.88 74 51.16 36.33 12.73 56.1 100 0 P H
CH 13
4944 38.66 -35.34 74 53.4 31.28 105 56.52 | 100 0 P \Y
2472MHz
7416 44.24 -29.76 74 51.28 36.33 12.73 56.1 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note = Frequency Level Over Limit Read | Antenna Path |Preamp Ant | Table Peak Pol.
Ant. Limit Line Level Factor Loss | Factor @ Pos Pos |Avg.

0 (MHz) (dBpV/im)| (dB) (dBpV/m) (dBpV) (dB/m) (dB) | (dB) (cm) (deg) (P/A) (HIV)
2390 71.11 -2.89 74 58.47 27.52 16.69 31.57 316 64 P H
2390 49.82 -4.18 | 54 37.18 27.52 16.69 31.57 316 64 A | H
802.11n * 2412 107.74 - - 95.11 2748 | 16.72 | 3157 316 64 P  H
HT20 * 2412 98.54 - - 85.91 27.48 16.72 31.57 316 64 A | H
CHO01 2390 72.29 -1.71 74 59.65 27.52 16.69 | 3157 | 178 66 P \
2412MHz 2390 50.86 | -3.14 54 3822 | 2752 | 1669 3157 178 66 | AV
* 2412 106.91 - - 94.28 27.48 16.72 31.57 178 66 P \%
* 2412 97.57 - - 84.94 27.48 16.72 31.57 178 66 A \%
2389.8 55.19 -18.81 74 42.56 27.52 16.68 31.57 305 65 P H
2324.84 40.26 -13.74 | 54 27.51 27.75 16.59 31.59 305 65 A | H
* 2437 111.64 - - 99.03 27.43 16.75 31.57 305 65 P H
* 2437 101.84 - - 89.23 27.43 16.75 31.57 305 65 A H
802.11n 2484.18 56.72 | -17.28 74 4413 | 2733 | 1682 3156 | 305 65 P  H
HT20 2483.76 40.65 -13.35 54 28.06 27.33 16.82 31.56 305 65 A H
CH 06 2389.52 57.62 -16.38 | 74 45 27.52 | 16.68 31.58 161 69 P | \%
2437TMHz 2389.94 40.5 -13.5 54 2787 | 2752 | 1668 3157 161 69 | A V
* 2437 109.36 - | - 96.75 27.43 16.75 31.57 161 69 P | \%
* 2437 99.97 - - 87.36 27.43 16.75 31.57 161 69 A \%
2498.6 54.65 -19.35 74 42.06 27.3 16.84 31.55 161 69 P \%
2483.9 40.18 -13.82 54 27.59 27.33 16.82 31.56 161 69 A \%
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* 2462 107.95 - - 95.34 27.38 16.79 31.56 300 50 P H
* 2462 98.78 - - 86.17 27.38 16.79 31.56 300 50 A H
802.11n 2483.8 7217 | -1.83 74 5958 | 27.33 | 16.82 3156 @ 300 50 P H
HT20 2483.52 49.93 -4.07 54 37.34 27.33 16.82 31.56 300 50 A H
CH11 * 2462 106.93 - - 94.32 27.38 16.79 = 3156 | 195 | 148 P \Y
2462MHz * 2462 97.09 - - 84.48 27.38 16.79 31.56 195 148 A \%
2483.64 70.88 -3.12 74 58.29 27.33 16.82 31.56 195 148 P \%
2483.52 48.44 -5.56 54 35.85 27.33 16.82 31.56 195 148 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Report No. : FR8D0631-01C

WIFI Note = Frequency Level Over Limit Read | Antenna Path |Preamp Ant | Table |[Peak Pol.
Ant. Limit Line Level Factor Loss | Factor Pos | Pos Avg.
0 (MHz) (dBpV/m)| (dB) (dBpV/m)| (dBupV) (dB/m) (dB) | (dB) | (cm) (deg) (P/A) (H/V)
* 2467 104.63 - - 92.02 27.37 16.8 31.56 301 61 P H
* 2467 95.11 - - 825 27.37 16.8 31.56 301 61 A H
802.11n 2483.96 71 -3 74 58.41 27.33 16.82 31.56 301 61 P H
HT20 2483.52 47.74 -6.26 54 35.15 27.33 16.82 31.56 301 61 A H
CH 12 * 2467 102.67 - - 90.06 27.37 16.8 31.56 194 156 P \%
2467MHz * 2467 92.61 - - 80 27.37 16.8 31.56 194 156 A \%
2483.56 68.96 -5.04 74 56.37 27.33 16.82 31.56 194 156 P \%
2483.52 45.81 -8.19 | 54 33.22 27.33 16.82 31.56 194 156 A \%
* 2472 101.93 - - 89.33 27.36 16.8 31.56 | 301 61 P H
* 2472 92.67 - - 80.07 27.36 16.8 31.56 301 61 A H
802.11n 2484.16 72.32 -1.68 74 59.73 2733 | 16.82 | 3156 301 61 P  H
HT20 2483.52 46.37 -7.63 54 33.78 27.33 16.82 31.56 301 61 A H
CH 13 * 2472 98.7 - - 86.1 27.36 16.8 31.56 162 130 P \%
2472MHz * 2472 89.73 - - 77.13 27.36 16.8 31.56 162 130 A \%
2484.08 69.64 -4.36 | 74 57.05 27.33 16.82 | 3156 | 162 | 130 P \Y
2483.52 44.67 -9.33 54 32.08 27.33 16.82 31.56 162 130 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note = Frequency Level Over Limit Read | Antenna Path |Preamp Ant | Table Peak Pol.
Ant. Limit =~ Line Level Factor = Loss | Factor = Pos = Pos |Avg.
0 (MHz) (dBpuV/m) (dB) (dBpV/m) (dBuV) (dB/m) (dB) | (dB) | (cm) | (deg) (P/A) (HIV)
802.11n
4824 46.02 -27.98 74 61.06 311 10.43 | 56.57 100 0 P H
HT20
CHoO1
4824 42.29 -31.71 74 57.33 311 10.43 | 56.57 100 0 P \Y
2412MHz
4874 53.24 -20.76 74 68.22 311 10.47 | 56.55 | 261 190 P H
4874 38.33 -15.67 54 53.31 311 10.47 | 56.55 | 261 190 A H
802.11n
7311 60.1 -13.9 74 66.95 36.58 12.8 56.23 | 212 173 P H
HT20
7311 43.75 -10.25 54 50.6 36.58 12.8 56.23 | 212 173 A H
CH 06
4874 45.58 -28.42 74 60.56 311 10.47 | 56.55 | 100 0 P \Y
2437MHz
7311 55.17 -18.83 74 62.02 36.58 12.8 56.23 | 233 230 P \Y
7311 38.48 -15.52 54 45.33 36.58 12.8 56.23 | 233 230 A \Y
4924 46.21 -27.79 74 61.05 31.2 10.49 @ 56.53 | 100 0 P H
802.11n
7386 56.08 -17.92 74 63.15 36.36 12.71 56.14 214 174 P H
HT20
7386 37.02 -16.98 54 44.09 36.36 12.71 | 56.14 | 214 174 A H
CH 11
4924 42.63 -31.37 74 57.47 31.2 10.49 | 56.53 | 100 0 P H
2462MHz
7386 45.19 -28.81 74 52.26 36.36 12.71 | 56.14 | 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI Note = Frequency Level Over Limit Read | Antenna Path |Preamp Ant | Table |[Peak Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos Avg.
0 (MHz) (dBpV/m)| (dB) (dBpV/m) (dBupV) | (dB/m) (dB) | (dB) |(cm) | (deg) (P/A) (HIV)
802.11n 4934 43.81 -30.19 74 58.6 31.24 105 56.53 | 100 0 P H
HT20 7401 44.26 -29.74 74 51.38 36.3 12.7 56.12 | 100 0 P H
CH 12 4934 38.23 -35.77 74 53.02 31.24 105 56.53 | 100 0 P Y
2467MHz 7401 44.57 -29.43 74 51.69 36.3 12.7 56.12 100 0 P \
802.11n 4944 39.15 -34.85 74 53.89 31.28 105 56.52 | 100 0 P H
HT20 7416 44.86 -29.14 74 51.9 36.33 12.73 56.1 100 0 P H
CH 13 4944 38.6 -35.4 74 53.34 31.28 105 56.52 | 100 0 P \Y
2472MHz 7416 44.01 -29.99 74 51.05 36.33 12.73 56.1 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna Path |Preamp Ant Table Peak Pol.
Ant. Limit =~ Line Level Factor | Loss | Factor | Pos = Pos |Avg.
0 (MHz) (dBuv/m)| (dB) (dBpV/m)| (dBuV) | (dB/m)  (dB) | (dB) |(cm) (deg) (P/A) (H/IV)

126.39 32.47 -11.03 43.5 43.82 17.47 1.58 30.4 - - P H
173.64 31.68 -11.82 43.5 44.79 15.26 1.98 30.35 - - P H
229.26 43.92 -2.08 46 55.99 15.98 2.22 30.27 | 117 | 286 @ Q H
229.26 50.72 - - 62.79 15.98 2.22 30.27 | 117 | 286 P H
610.8 41.24 -4.76 46 42.04 25.36 3.46 29.62 - - P H
776 36.64 -9.36 46 34.12 27.95 3.91 29.34 - - P H

2.4GHz
934.9 36.25 -9.75 46 30.97 29.94 4.38 29.04 - - P H

802.11b
30 29.83 -10.17 40 34.74 24.57 0.7 30.18 - - P \%

LF
229.26 40.32 -5.68 46 52.39 15.98 2.22 30.27 | 141 19 Q |V
229.26 46.73 - - 58.8 15.98 2.22 30.27 | 141 19 P \
268.14 29.59 -16.41 46 38.25 19.17 2.37 30.2 - - P \
613.6 38.84 -7.16 46 39.49 25.49 3.47 29.61 - - P \
785.1 39.95 -6.05 46 37.39 27.95 3.93 29.32 - - P \
955.9 37.07 -8.93 46 30.8 30.81 4.44 28.98 - - P \
1. No other spurious found.
Remark
2. Allresults are PASS against limit line.
TEL : 886-3-327-3456 Page Number : C16 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna Path |Preamp Ant Table Peak Pol.
Ant. Limit =~ Line Level Factor | Loss | Factor | Pos = Pos |Avg.
1 (MHz) (dBuv/m)| (dB) (dBpV/m) (dBuV)| (dB/m)  (dB) | (dB) |(cm) (deg) (P/A) (H/IV)
2386.545 55.68 -18.32 74 43.05 27.53 16.68 @ 3158 | 358 | 303 P H
2387.175 42.94 -11.06 54 30.31 27.53 16.68 | 3158 | 358 | 303 | A H
* 2412 109.01 - - 96.38 27.48 16.72 | 3157 | 358 | 303 P H
802.11b
* 2412 105.58 - - 92.95 27.48 16.72 | 3157 | 358 | 303 | A H
CHO1 v |
2386.125 55.96 -18.04 74 43.33 27.53 16.68 | 3158 | 100 | 235 P \
2412MHz
2387.07 43.4 -10.6 54 30.77 27.53 16,68 = 3158 | 100 | 235 | A |V
* 2412 108.07 - - 95.44 27.48 16.72 | 3157 | 100 | 235 P \
* 2412 104.74 - - 92.11 27.48 16.72 | 3157 | 100 | 235 | A |V
2344.3 55.35 -18.65 74 42.68 27.63 16.62 | 3158 | 305 | 140 P H
2313.78 40.87 -13.13 54 28.07 27.82 1657 | 3159 | 305 | 140 | A H
* 2437 107.85 - - 95.24 27.43 16.75 | 3157 | 305 | 140 P H
* 2437 104.37 - - 91.76 27.43 16.75 | 3157 | 305 | 140 | A H
2485.3 55.55 -18.45 74 42.96 27.33 16.82 | 3156 | 305 | 140 P H
802.11b
2487.05 41.07 -12.93 54 28.47 27.33 1683 | 3156 | 305 | 140 | A H
CH 06
2388.68 55.38 -18.62 74 42.76 27.52 16.68 | 3158 | 111 235 P \
2437MHz
2311.96 40.9 -13.1 54 28.09 27.83 16,57 | 3159 | 111 235 | A |V
* 2437 110.61 - - 98 27.43 16.75 | 3157 | 111 235 P \
* 2437 107.19 - - 94.58 27.43 16.75 | 3157 | 111 235 | A |V
2485.37 55.62 -18.38 74 43.03 27.33 16.82 | 3156 | 111 235 P \
2487.12 41.47 -12.53 54 28.87 27.33 16.83 | 3156 | 111 235 | A |V
TEL : 886-3-327-3456 Page Number : C17 of C50
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Report No. : FR8D0631-01C

* 2462 108.42 - - 95.81 27.38 16.79 | 31.56 100 130 P H
* 2462 105.03 - - 92.42 27.38 16.79 | 31.56 100 130 A H
2487.44 58.85 -15.15 74 46.25 27.33 16.83 | 31.56 100 130 P H
802.11b
2487.24 49.26 -4.74 54 36.66 27.33 16.83 | 31.56 100 130 A H
CH 11
* 2462 109.99 - - 97.38 27.38 16.79 | 31.56 100 241 P \Y
2462MHz
* 2462 106.57 - - 93.96 27.38 16.79 | 31.56 100 241 A \Y
2487.56 59.46 -14.54 74 46.87 27.32 16.83 31.56 100 241 P \
2487.24 50.86 -3.14 54 38.26 27.33 16.83 | 31.56 100 241 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI Note = Frequency Level Over Limit Read | Antenna Path |Preamp Ant | Table |[Peak Pol.
Ant. Limit Line Level Factor Loss | Factor Pos | Pos Avg.
1 (MHz) (dBpV/m)| (dB) (dBupV/m) (dBupV)| (dB/m) (dB) | (dB) (cm) (deg) |(P/A) (H/V)
* 2467 107.84 - - 95.23 27.37 16.8 3156 | 304 308 P H
* 2467 104.46 - - 91.85 27.37 16.8 3156 | 304 308 A H
2483.52 59.04 -14.96 74 46.45 27.33 16.82 | 31.56 | 304 308 P H
802.11b
2483.52 49.24 -4.76 54 36.65 27.33 16.82 | 31.56 | 304 308 A H
CH 12
* 2467 108.76 - - 96.15 27.37 16.8 3156 | 100 251 P Y,
2467MHz
* 2467 105.39 - - 92.78 27.37 16.8 3156 | 100 251 A \Y
2483.6 59.51 -14.49 74 46.92 27.33 16.82 @ 3156 | 100 251 P \Y
2483.52 50.69 -3.31 54 38.1 27.33 16.82 = 3156 | 100 251 A \Y
* 2472 104.6 - - 92 27.36 16.8 3156 | 305 292 P H
* 2472 101.1 - - 88.5 27.36 16.8 3156 | 305 292 A H
2484.8 59.24 -14.76 74 46.65 27.33 16.82 | 31.56 | 305 292 P H
802.11b
2484.76 51.3 -2.7 54 38.71 27.33 16.82 | 31.56 | 305 292 A H
CH 13
* 2472 105.66 - - 93.06 27.36 16.8 31.56 113 254 P \Y
2472MHz
* 2472 102.19 - - 89.59 27.36 16.8 31.56 113 254 A \Y
2485.16 60.23 -13.77 74 47.64 27.33 16.82 | 31.56 113 254 P \Y
2484.76 52.93 -1.07 54 40.34 27.33 16.82 | 31.56 113 254 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C19 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI Note = Frequency Level Over Limit Read | Antenna Path |Preamp Ant | Table Peak Pol.
Ant. Limit =~ Line Level Factor = Loss | Factor = Pos = Pos |Avg.
1 (MHz) (dBpuV/m) (dB) (dBpV/m) (dBuV) (dB/m) (dB) | (dB) | (cm) | (deg) (P/A) (HIV)
802.11b 4824 4307 | -3093 74 5808 & 311 1046 5657 100 | O P H
CHoO1
2412MHz 4824 39.36 -34.64 74 54.37 31.1 10.46 56.57 100 0 P \
4874 46.91 -27.09 74 61.89 311 10.47 | 56.55 | 100 0 P H
802.11b
7311 42.95 -31.05 74 49.8 36.58 12.8 56.23 | 100 0 P H
CH 06
4874 44.5 -29.5 74 59.48 311 10.47 | 56.55 | 100 0 P \Y
2437MHz »
7311 43.01 -30.99 74 49.86 36.58 12.8 56.23 | 100 0 P Vv
4924 45.06 -28.94 74 59.9 31.2 10.49 | 56.53 | 100 0 P H
802.11b
7386 44.56 -29.44 74 51.63 36.36 12.71 56.14 100 0 P H
CH 11
4924 41.03 -32.97 74 55.87 31.2 10.49 = 56.53 | 100 0 P \Y
2462MHz
7386 43.98 -30.02 74 51.05 36.36 12.71 | 56.14 | 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
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WIFI Note = Frequency Level Over Limit Read | Antenna Path |Preamp Ant | Table |[Peak Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos Avg.
1 (MHz) (dBpV/m)| (dB) (dBpV/m) (dBupV) | (dB/m) (dB) | (dB) |(cm) | (deg) (P/A) (HIV)
4934 43.75 -30.25 74 58.54 31.24 105 56.53 | 100 0 P H
802.11b
7401 44.48 -29.52 74 51.6 36.3 12.7 56.12 | 100 0 P H
CH 12
4934 40.79 -33.21 74 55.58 31.24 105 56.53 | 100 0 P Y
2467MHz
7401 43.82 -30.18 74 50.94 36.3 12.7 56.12 | 100 0 P Y,
4944 39.3 -34.7 74 54.04 31.28 105 56.52 | 100 0 P H
802.11b ’ ’
7416 44.64 -29.36 74 51.68 36.33 12.73 56.1 100 0 P H
CH 13
4944 39.57 -34.43 74 54.31 31.28 105 56.52 | 100 0 P \Y
2472MHz
7416 44.08 -29.92 74 51.12 36.33 12.73 56.1 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C21 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note = Frequency Level Over Limit Read | Antenna Path |Preamp Ant | Table Peak Pol.
Ant. Limit Line Level Factor Loss | Factor @ Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) (dBuV/m) (dBuV)| (dB/m) (dB) | (dB) (cm) (deg)|(P/A) (HV)
2388.855 65.45 -8.55 74 54.46 27.52 16.63 | 33.16 | 365 288 P H
2390 52.26 -1.74 54 41.27 27.52 16.63 | 33.16 | 365 288 A H
* 2412 112.11 - - 101.16 27.48 16.65 | 33.18 | 365 288 P H
802.11g '
* 2412 102.57 - - 91.62 27.48 16.65 | 33.18 | 365 288 A H
CHO1
2389.8 68.74 -5.26 74 57.75 27.52 16.63 | 33.16 117 235 P \Y
2412MHz
2390 52.93 -1.07 54 41.94 27.52 16.63 | 33.16 117 235 A \Y
* 2412 113.3 - - 102.35 27.48 16.65 | 33.18 117 235 P \Y
* 2412 103.86 - - 92.91 27.48 16.65 | 33.18 117 235 A \Y
23135 54.84 -19.16 74 42.04 27.82 16.57 | 31.59 | 399 314 P H
2389.94 40.41 -13.59 54 27.78 27.52 16.68 | 31.57 | 399 314 A H
* 2437 110.66 - - 98.05 27.43 16.75 31.57 399 314 P H
* 2437 101.48 - - 88.87 27.43 16.75 | 31.57 399 314 A H
2483.83 57.95 -16.05 74 45.36 27.33 16.82 | 31.56 | 399 314 P H
802.11g
2483.5 40.7 -13.3 54 28.11 27.33 16.82 | 31.56 | 399 314 A H
CH 06 ’ ' ’
2389.52 57.94 -16.06 74 45.32 27.52 16.68 | 31.58 100 248 P \Y
2437MHz
2389.94 40.92 -13.08 54 28.29 27.52 16.68 | 31.57 100 248 A \Y
* 2437 111.16 - - 98.55 27.43 16.75 | 31.57 100 248 P \Y
* 2437 101.85 - - 89.24 27.43 16.75 | 31.57 100 248 A \Y
2483.62 62.12 -11.88 74 49.53 27.33 16.82 | 31.56 100 248 P \Y
2483.55 43 -11 54 3041 27.33 16.82 | 31.56 100 248 A \Y
TEL : 886-3-327-3456 Page Number : C22 of C50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

* 2462 107.63 - - 95.02 27.38 16.79 | 31.56 100 130 P H
* 2462 98.59 - - 85.98 27.38 16.79 | 31.56 100 130 A H
2483.52 69.41 -4.59 74 56.82 27.33 16.82 | 31.56 100 130 P H
802.11g
2483.52 49.54 -4.46 54 36.95 27.33 16.82 | 31.56 100 130 A H
CH 11
* 2462 109.93 - - 97.32 27.38 16.79 | 31.56 100 242 P \Y
2462MHz
* 2462 100.78 - - 88.17 27.38 16.79 | 31.56 100 242 A \Y
2483.6 71.87 -2.13 74 59.28 27.33 16.82 | 31.56 100 242 P \Y
2483.52 52.26 -1.74 54 39.67 27.33 16.82 | 31.56 100 242 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C23 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

WIFI Note = Frequency Level Over Limit Read | Antenna Path |Preamp Ant | Table |[Peak Pol.
Ant. Limit Line Level Factor Loss | Factor Pos | Pos Avg.
1 (MHz) (dBpV/m)| (dB) (dBupV/m) (dBupV)| (dB/m) (dB) | (dB) (cm) (deg) |(P/A) (H/V)
2467 104.47 - - 91.86 27.37 16.8 3156 | 344 307 P H
2467 95.39 - - 82.78 27.37 16.8 3156 | 344 307 A H
2483.56 71.37 -2.63 74 58.78 27.33 16.82 | 3156 | 344 307 P H
802.11g
2483.56 42.68 -11.32 54 30.09 27.33 16.82 | 3156 | 344 307 A H
CH 12
2467 105.11 - - 92.5 27.37 16.8 3156 | 100 247 P Y,
2467MHz
2467 95.86 - - 83.25 27.37 16.8 3156 | 100 247 A \Y
2483.52 73.03 -0.97 74 60.44 27.33 16.82 @ 3156 | 100 247 P \Y
2483.52 435 -10.5 54 30.91 27.33 16.82 = 3156 | 100 247 A \Y
2472 104.63 - - 92.03 27.36 16.8 3156 | 302 306 P H
2472 95.2 - - 82.6 27.36 16.8 3156 | 302 306 A H
2487.08 71.38 -2.62 74 58.78 27.33 16.83 | 31.56 | 302 306 P H
802.11g
2483.52 44.82 -9.18 54 32.23 27.33 16.82 | 31.56 | 302 306 A H
CH 13
2472 104.89 - - 92.29 27.36 16.8 31.56 116 248 P \Y
2472MHz
2472 95.67 - - 83.07 27.36 16.8 31.56 116 248 A \Y
2487.32 72.92 -1.08 74 60.32 27.33 16.83 | 31.56 116 248 P \Y
2483.52 45.64 -8.36 54 33.05 27.33 16.82 | 31.56 116 248 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C24 of C50
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Harmonic @ 3m)

WIFI Note = Frequency Level Over Limit Read | Antenna Path |Preamp Ant | Table Peak Pol.
Ant. Limit =~ Line Level Factor = Loss | Factor = Pos = Pos |Avg.
1 (MHz) (dBpuV/m) (dB) (dBpV/m) (dBuV) (dB/m) (dB) | (dB) | (cm) | (deg) (P/A) (HIV)
802.119 4824 4422 2978 74 5026 = 311 | 1043 | 5657 100 O | P | H
CHoO1
2412MHz 4824 41.7 -32.3 74 56.74 31.1 10.43 56.57 100 0 P \
4874 43.92 -30.08 74 58.9 311 10.47 | 56.55 | 100 0 P H
802.11
J 7311 42.72 -31.28 74 49.57 36.58 12.8 56.23 | 100 0 P H
CH 06
4874 41.56 -32.44 74 56.54 311 10.47 | 56.55 | 100 0 P \Y
2437MHz »
7311 42.7 -31.3 74 49.55 36.58 12.8 56.23 | 100 0 P Vv
4924 41.89 -32.11 74 56.73 31.2 10.49 | 56.53 | 100 0 P H
802.11g
7386 44.29 -29.71 74 51.36 36.36 12.71 | 56.14 | 100 0 P H
CH 11
4924 40.35 -33.65 74 55.19 31.2 10.49 = 56.53 | 100 0 P \Y
2462MHz
7386 43.92 -30.08 74 50.99 36.36 12.71 | 56.14 | 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C25 of C50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

WIFI Note = Frequency Level Over Limit Read | Antenna Path |Preamp Ant | Table |[Peak Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos Avg.
1 (MHz) (dBpV/m)| (dB) (dBpV/m) (dBupV) | (dB/m) (dB) | (dB) |(cm) | (deg) (P/A) (HIV)
4934 38.46 -35.54 74 53.25 31.24 105 56.53 | 100 0 P H
802.11g
7401 43.86 -30.14 74 50.98 36.3 12.7 56.12 | 100 0 P H
CH 12
4934 39.24 -34.76 74 54.03 31.24 105 56.53 | 100 0 P Y
2467MHz
7401 43.47 -30.53 74 50.59 36.3 12.7 56.12 100 0 P \
4944 38.68 -35.32 74 53.42 31.28 105 56.52 | 100 0 P H
802.11g ’ ’
7416 43.12 -30.88 74 50.16 36.33 12.73 56.1 100 0 P H
CH 13
4944 38.31 -35.69 74 53.05 31.28 105 56.52 | 100 0 P \Y
2472MHz
7416 44.32 -29.68 74 51.36 36.33 12.73 56.1 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C26 of C50
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note = Frequency Level Over Limit Read | Antenna Path |Preamp Ant | Table Peak Pol.
Ant. Limit Line Level Factor Loss | Factor @ Pos Pos |Avg.

1 (MHz) (dBpV/im)| (dB) (dBpV/m) (dBpV) (dB/m) (dB) | (dB) (cm) (deg) (P/A) (HIV)
2389.695 70.75 -3.25 74 59.76 27.52 16.63 33.16 323 293 P H
2390 52.93 -1.07 | 54 41.94 27.52 | 16.63 33.16 323 293 A | H
802.11n * 2412 110.59 - - 99.64 27.48 16.65 | 33.18 | 323 | 293 P H
HT20 * 2412 101.57 - - 90.62 27.48 16.65 33.18 323 293 A | H
CHO01 2389.065 67.86 -6.14 74 56.87 27.52 16.63 | 33.16 | 118 | 234 P \
2412MHz 2390 5328 | -0.72 54 4229 | 2752 | 1663 | 3316 | 118 | 234 | A |V
* 2412 112 - - 101.05 27.48 16.65 33.18 118 234 P \%
* 2412 102.68 - - 91.73 27.48 16.65 33.18 118 234 A \%
2388.96 55.29 -18.71 74 42.67 27.52 16.68 31.58 398 305 P H
2389.94 40.33 -13.67 | 54 27.7 27.52 16.68 31.57 398 305 A | H
* 2437 110.02 - - 97.41 27.43 16.75 31.57 398 305 P H
* 2437 100.54 - - 87.93 27.43 16.75 31.57 398 305 A H
802.11n 2485.37 55.47 -18.53 74 42.88 27.33 16.82 | 3156 | 398 | 305 P H
HT20 2483.62 40.47 -13.53 54 27.88 27.33 16.82 31.56 398 305 A H
CH 06 2387.42 57.83 -16.17 | 74 45.2 27.53 | 16.68 31.58 100 239 P | \%
2437TMHz 2389.94 40.69 | -13.31 54 2806 | 2752 | 1668 3157 100 239 | A V
* 2437 110.69 - | - 98.08 27.43 16.75 31.57 100 239 P | \%
* 2437 101.48 - - 88.87 27.43 16.75 31.57 100 239 A \%
2483.97 61.87 -12.13 74 49.28 27.33 16.82 31.56 100 239 P \%
2483.5 42.23 -11.77 54 29.64 27.33 16.82 31.56 100 239 A \%

TEL : 886-3-327-3456 Page Number : C27 of C50
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* 2462 105.99 - - 93.38 27.38 16.79 31.56 100 130 P H
* 2462 96.66 - - 84.05 27.38 16.79 31.56 100 130 A H
802.11n 2483.84 69.79 | -4.21 74 57.2 2733 | 1682 | 3156 | 100 130 P | H
HT20 2483.56 45.84 -8.16 54 33.25 27.33 16.82 31.56 100 130 A H
CH11 * 2462 108.35 - - 95.74 27.38 16.79 31.56 100 242 P \%
2462MHz * 2462 98.75 - - 86.14 27.38 16.79 31.56 100 242 A \%
2483.6 72.2 -1.8 74 59.61 27.33 16.82 31.56 100 242 P \%
2483.52 47.38 -6.62 54 34.79 27.33 16.82 31.56 100 242 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C28 of C50

FAX : 886-3-328-4978




somoncas. FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

WIFI Note = Frequency Level Over Limit Read | Antenna Path |Preamp Ant | Table |[Peak Pol.
Ant. Limit Line Level Factor Loss | Factor Pos | Pos Avg.
1 (MHz) (dBpV/m)| (dB) (dBpV/m)| (dBpV) (dB/m) (dB) | (dB) | (cm) (deg) (P/A) (H/V)
* 2467 105.62 - - 93.01 27.37 16.8 31.56 348 305 P H
* 2467 95.91 - - 83.3 27.37 16.8 3156 | 348 | 305 @A H
802.11n 2483.8 70.85 -3.15 74 58.26 27.33 16.82 | 3156 | 348 | 305 P H
HT20 2483.52 43.18 -10.82 54 30.59 27.33 16.82 31.56 348 305 A H
CH 12 * 2467 105.24 - - 92.63 27.37 16.8 31.56 100 267 P \%
2467MHz * 2467 95.55 - - 82.94 27.37 16.8 31.56 100 267 A \%
2483.88 72.62 -1.38 74 60.03 27.33 16.82 31.56 100 267 P \%
2483.52 44.25 -9.75 | 54 31.66 27.33 16.82 31.56 100 267 A \%
* 2472 103.74 - - 91.14 27.36 16.8 3156 | 304 304 P H
* 2472 94.28 - - 81.68 27.36 16.8 31.56 304 304 A H
802.11n 2484.24 71.57 -2.43 74 58.98 2733 | 1682 | 3156 304 | 304 P | H
HT20 2483.52 44.35 -9.65 54 31.76 27.33 16.82 | 3156 | 304 | 304 @ A H
CH 13 * 2472 103.53 - - 90.93 27.36 16.8 31.56 100 244 P \%
2472MHz * 2472 94.43 - - 81.83 27.36 16.8 31.56 100 244 A \%
2484.12 72.49 -1.51 74 59.9 27.33 16.82 31.56 100 244 P \%
2483.52 44.67 -9.33 54 32.08 27.33 16.82 31.56 100 244 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C29 of C50
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2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note = Frequency Level Over Limit Read | Antenna Path |Preamp Ant | Table Peak Pol.
Ant. Limit =~ Line Level Factor = Loss | Factor = Pos = Pos |Avg.
1 (MHz) (dBpuV/m) (dB) (dBpV/m) (dBuV) (dB/m) (dB) | (dB) | (cm) | (deg) (P/A) (HIV)
802.11n
4824 42.77 -31.23 74 57.81 311 10.43 | 56.57 100 0 P H
HT20
CHoO1
4824 40.77 -33.23 74 55.81 311 10.43 | 56.57 100 0 P \Y

2412MHz
802.11n 4874 42.74 -31.26 74 57.72 311 10.47 | 56.55 | 100 0 P H

HT20 7311 42.67 -31.33 74 49.52 36.58 12.8 56.23 | 100 0 P H

CH 06 4874 39.42 -34.58 74 544 31.1 10.47 56.55 100 0 P \
2437MHz 7311 42.87 -31.13 74 49.72 36.58 12.8 56.23 | 100 0 P Y
802.11n 4924 40.24 -33.76 74 55.08 31.2 10.49 @ 56.53 | 100 0 P H

HT20 7386 42.73 -31.27 74 49.8 36.36 12.71 | 56.14 | 100 0 P H

CH 11 4924 38.24 -35.76 74 53.08 31.2 10.49 @ 56.53 | 100 0 P \Y
2462MHz 7386 42,74 | -31.26 74 4981 3636 | 1271 56.14 100 0 PV

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C30 of C50
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Report No. : FR8D0631-01C

WIFI Note = Frequency Level Over Limit Read | Antenna Path |Preamp Ant | Table |[Peak Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos Avg.
1 (MHz) (dBpV/m)| (dB) (dBpV/m) (dBupV) | (dB/m) (dB) | (dB) |(cm) | (deg) (P/A) (HIV)
802.11n 4934 38.83 -35.17 74 53.62 31.24 105 56.53 | 100 0 P H
HT20 7401 43.02 -30.98 74 50.14 36.3 12.7 56.12 | 100 0 P H
CH 12 4934 38.11 -35.89 74 52.9 31.24 105 56.53 | 100 0 P Y
2467MHz 7401 43.09 -30.91 74 50.21 36.3 12.7 56.12 | 100 0 P Y,
802.11n 4944 37.98 -36.02 74 52.72 31.28 105 56.52 | 100 0 P H
HT20 7416 42.95 -31.05 74 49.99 36.33 12.73 56.1 100 0 P H
CH 13 4944 38.27 -35.73 74 53.01 31.28 105 56.52 | 100 0 P \Y
2472MHz 7416 43.65 -30.35 74 50.69 36.33 12.73 56.1 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C31 of C50
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Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI Note Frequency Level Over Limit Read | Antenna | Path |Preamp | Ant | Table Peak‘ Pol.
Ant. Limit Line Level Factor = Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBuV/m)| (dB) (dBpV/m) (dBpV) | (dB/m)  (dB) | (dB) |(cm) (deg) (P/A) (HIV)
30 25.03 -14.97 40 29.94 24.57 0.7 30.18 - - P H
125.85 31.37 -12.13 435 42.73 17.47 1.57 30.4 - - P H
228.72 43.12 -2.88 46 55.19 15.98 2.22 30.27 118 281 Q H
228.72 50.32 4.32 46 62.39 15.98 2.22 30.27 118 281 P H
609.4 37.45 -8.55 46 38.29 25.33 3.45 29.62 - - P H
2.4GHz 773.9 37.2 -8.8 46 34.7 27.96 3.89 29.35 - - P H
802.11g 902.7 38.19 -7.81 46 34.09 28.97 4.26 29.13 - - P H
LF 30 30.38 -9.62 40 35.29 24.57 0.7 30.18 - - P \Y
229.26 41.61 -4.39 46 53.68 15.98 2.22 30.27 100 0 P \%
268.41 29.69 -16.31 | 46 38.35 19.17 2.37 30.2 - - P \%
613.6 34.18 -11.82 46 34.83 25.49 3.47 29.61 - - P \
771.8 38.59 -7.41 46 36.1 27.96 3.89 29.36 - - P \%
946.8 37.31 -8.69 46 31.46 30.44 4.42 29.01 - - P \
1. No other spurious found.
Remark
2. Allresults are PASS against limit line.
TEL : 886-3-327-3456 Page Number : C32 of C50
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2.4GHz 2400~2483.5MHz

WIFI 802.11b (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna Path |Preamp Ant Table Peak Pol.
Ant. Limit =~ Line Level Factor | Loss | Factor | Pos = Pos |Avg.
0+1 (MHz) (dBuv/m)| (dB) (dBpV/m) (dBuV)| (dB/m)  (dB) | (dB) |(cm) (deg) (P/A) (H/IV)
2362.395 58.91 -15.09 74 46.27 27.58 16.64 | 3158 | 342 37 P H
2385.285 44.51 -9.49 54 31.88 27.53 16.68 | 31.58 | 342 37 A H
* 2412 109.31 - - 96.68 27.48 16.72 | 3157 | 342 37 P H
802.11b
* 2412 105.86 - - 93.23 27.48 16.72 | 3157 | 342 37 A H
CHO1 v |
2376.255 59.1 -14.9 74 46.47 27.55 16.66 | 31.58 | 104 | 212 P \
2412MHz
2385.18 44.65 -9.35 54 32.02 27.53 16.68 | 31.58 | 104 | 212 AV
* 2412 111.33 - - 98.7 27.48 16.72 | 3157 | 104 | 212 P \
* 2412 107.82 - - 95.19 27.48 16.72 | 3157 | 104 | 212 AV
2355.08 56.47 -17.53 74 45.37 27.59 16.63 | 33.12 | 340 @ 351 P H
2314.06 42.33 -11.67 54 31.01 27.82 16.57 | 33.07 | 340 @ 351 A H
* 2437 110.06 - - 99.09 27.43 16.75 | 33.21 | 340 @ 351 P H
* 2437 106.64 - - 95.67 27.43 16.75 | 33.21 | 340 @ 351 A H
2486 56.4 -17.6 74 45.52 27.33 16.82 | 33.27 | 340 @ 351 P H
802.11b
2486.7 42.04 -11.96 54 31.15 27.33 16.83 | 33.27 | 340 | 351 A H
CH 06
2336.88 56.86 -17.14 74 45.66 27.68 16.61 = 33.09 | 108 | 220 P \
2437MHz
2311.96 42.55 -11.45 54 31.21 27.83 1657 | 3306 | 108 | 220 | A |V
* 2437 111.14 - - 100.17 27.43 16.75 | 33.21 | 108 | 220 P \
* 2437 107.76 - - 96.79 27.43 1675 | 3321 | 108 | 220 | A |V
2487.96 57.11 -16.89 74 46.24 27.32 16.83 | 33.28 | 108 | 220 P \
2488.87 42.2 -11.8 54 31.33 27.32 1683 | 3328 | 108 | 220 | A |V
TEL : 886-3-327-3456 Page Number : C33 of C50
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

* 2462 112.51 - - 101.58 27.38 16.79 | 33.24 295 64 P H
* 2462 108.25 - - 97.32 27.38 16.79 | 33.24 295 64 A H
2488 57.39 -16.61 74 46.52 27.32 16.83 | 33.28 295 64 P H
802.11b
2486.8 43.44 -10.56 54 32.55 27.33 16.83 | 33.27 295 64 A H
CH 11
* 2462 111.45 - - 100.52 27.38 16.79 | 33.24 100 276 P \Y
2462MHz
* 2462 107.21 - - 96.28 27.38 16.79 | 33.24 100 276 A \Y
2486.04 57.64 -16.36 74 46.76 27.33 16.82 | 33.27 100 276 P \Y
2487.12 43.24 -10.76 54 32.35 27.33 16.83 | 33.27 100 276 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C34 of C50
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WIFI Note = Frequency Level Over Limit Read | Antenna Path |Preamp Ant | Table |[Peak Pol.
Ant. Limit Line Level Factor Loss | Factor Pos | Pos Avg.
0+1 (MHz) (dBpV/m)| (dB) (dBupV/m) (dBupV)| (dB/m) (dB) | (dB) (cm) (deg) |(P/A) (H/V)
* 2467 109.63 - - 98.71 27.37 16.8 33.25 | 370 295 P H
* 2467 106.24 - - 95.32 27.37 16.8 33.25 | 370 295 A H
2483.72 57.45 -16.55 74 46.57 27.33 16.82 | 33.27 | 370 295 P H
802.11b
2486.8 44.49 -9.51 54 33.6 27.33 16.83 | 33.27 | 370 295 A H
CH 12
* 2467 110.77 - - 99.85 27.37 16.8 33.25 | 101 227 P Y,
2467MHz
* 2467 107.42 - - 96.5 27.37 16.8 3325 | 101 227 A \Y
2485.92 58.58 -15.42 74 47.7 27.33 16.82 | 33.27 101 227 P \Y
2484.6 45.01 -8.99 54 34.13 27.33 16.82 | 33.27 101 227 A \Y
* 2472 108.95 - - 98.05 27.36 16.8 33.26 | 370 292 P H
* 2472 105.54 - - 94.64 27.36 16.8 33.26 | 370 292 A H
2485.12 61.03 -12.97 74 50.15 27.33 16.82 | 33.27 | 370 292 P H
802.11b
2484.72 52.92 -1.08 54 42.04 27.33 16.82 | 33.27 | 370 292 A H
CH 13
* 2472 109.77 - - 98.87 27.36 16.8 33.26 | 100 224 P \Y
2472MHz
* 2472 106.37 - - 95.47 27.36 16.8 33.26 | 100 224 A \Y
2484.72 60.56 -13.44 74 49.68 27.33 16.82 | 33.27 100 224 P \Y
2484.76 50.96 -3.04 54 40.08 27.33 16.82 | 33.27 100 224 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C35 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11b (Harmonic @ 3m)

WIFI Note Frequency Level Over Limit Read | Antenna Path |Preamp | Ant | Table Peak‘ Pol.
Ant. Limit =~ Line Level Factor = Loss | Factor = Pos = Pos |Avg.
0+1 (MHz) (dBuV/m)| (dB) (dBpV/m) (dBpV)| (dB/m)  (dB) | (dB) |(cm) (deg) (P/A) (HIV)
802.11b 4824 4816 | -25.84 74 63.2 311 1043 5657 100 O | P H
CHO1
2412MHz 4824 45 -29 74 60.04 311 10.43 56.57 100 0 P \%
4874 52.9 -21.1 74 67.91 311 10.44 56.55 275 192 P H
802.11b 4874 50.5 -3.5 54 65.51 31.1 10.44 56.55 275 192 A H
CH 06 7311 48.98 -25.02 74 55.67 36.58 12.96 56.23 100 0 P H
2437MHz 4874 45.74 -28.26 | 74 60.75 31.1 10.44 56.55 100 0 P \%
7311 45.21 -28.79 74 51.9 36.58 12.96 56.23 100 0 P \%
4924 47.74 -26.26 74 62.58 31.2 10.49 56.53 100 0 P H
802.11b 7386 52.57 -21.43 74 59.64 36.36 12.71 56.14 228 172 P H
CH11 7386 46.52 -7.48 54 53.59 36.36 12.71 56.14 228 172 A H
2462MHz 4924 42.69 -31.31 74 57.53 31.2 10.49 56.53 100 0 P \%
7386 46.64 -27.36 74 53.71 36.36 12.71 56.14 100 0 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C36 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

WIFI Note = Frequency Level Over Limit Read | Antenna Path |Preamp Ant | Table |[Peak Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos Avg.
0+1 (MHz) (dBpV/m)| (dB) (dBuV/m) (dBuV)| (dB/m) (dB) | (dB) (cm) (deg)|(P/A) (H/V)
4934 47.58 -26.42 74 62.37 31.24 105 56.53 | 100 0 P H
802.11b 7401 52.06 -21.94 74 59.18 36.3 12.7 56.12 | 218 173 P H
CH 12 7401 46.33 -7.67 54 53.45 36.3 12.7 56.12 | 218 173 A H
2467MHz 4934 42.57 -31.43 74 57.36 31.24 105 56.53 | 100 0 P Y,
7401 46.32 -27.68 74 53.44 36.3 12.7 56.12 100 0 P Y,
4944 45.28 -28.72 74 60.02 31.28 105 56.52 100 0 P H
802.11b
7416 48.16 -25.84 74 55.2 36.33 12.73 56.1 100 0 P H
CH 13
4944 40.43 -33.57 74 55.17 31.28 105 56.52 100 0 P \Y
2472MHz
7416 43.83 -30.17 74 50.87 36.33 12.73 56.1 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C37 of C50

FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI Note = Frequency Level Over Limit Read | Antenna Path |Preamp Ant | Table Peak Pol.
Ant. Limit Line Level Factor Loss | Factor @ Pos Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) (dBuV/m) (dBuV)| (dB/m) (dB) | (dB) (cm) (deg)|(P/A) (HV)
2389.485 70.02 -3.98 74 59.03 27.52 16.63 | 33.16 360 51 P H
2390 52.79 -1.21 54 41.8 27.52 16.63 | 33.16 360 51 A H
* 2412 112.92 - - 101.97 27.48 16.65 | 33.18 | 360 51 P H
802.11g '
* 2412 104.4 - - 93.45 27.48 16.65 | 33.18 | 360 51 A H
CHO1
2389.275 68.39 -5.61 74 57.4 27.52 16.63 | 33.16 100 219 P \Y
2412MHz
2389.695 51.72 -2.28 54 40.73 27.52 16.63 | 33.16 100 219 A \Y
* 2412 113.54 - - 102.59 27.48 16.65 | 33.18 100 219 P \Y
* 2412 104.58 - - 93.63 27.48 16.65 | 33.18 100 219 A \Y
2387.42 57.04 -16.96 74 45.98 27.53 16.68 | 33.15 300 64 P H
2311.68 42.55 -11.45 54 31.21 27.83 16.57 | 33.06 | 300 64 A H
* 2437 115.1 - - 104.13 27.43 16.75 | 33.21 | 300 64 P H
* 2437 106.25 - - 95.28 27.43 16.75 | 33.21 300 64 A H
2483.55 61.08 -12.92 74 50.2 27.33 16.82 | 33.27 300 64 P H
802.11g
2483.55 42.97 -11.03 54 32.09 27.33 16.82 | 33.27 300 64 A H
CH 06 ’ ' ’
2387 57.47 -16.53 74 46.41 27.53 16.68 | 33.15 100 240 P \Y
2437MHz
2388.96 42.73 -11.27 54 31.69 27.52 16.68 | 33.16 100 240 A \Y
* 2437 113.35 - - 102.38 27.43 16.75 | 33.21 100 240 P \Y
* 2437 105.08 - - 94.11 27.43 16.75 | 33.21 100 240 A \Y
2484.32 61.54 -12.46 74 50.66 27.33 16.82 | 33.27 100 240 P \Y
2483.5 43.05 -10.95 54 32.17 27.33 16.82 | 33.27 100 240 A \Y
TEL : 886-3-327-3456 Page Number : C38 of C50
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Report No. : FR8D0631-01C

* 2462 112.34 - - 101.41 27.38 16.79 | 33.24 295 64 P H
* 2462 104.02 - - 93.09 27.38 16.79 | 33.24 295 64 A H
2484.6 73.16 -0.84 74 62.28 27.33 16.82 | 33.27 295 64 P H
802.11g
2484.2 52.25 -1.75 54 41.37 27.33 16.82 | 33.27 295 64 A H
CH 11
* 2462 113.13 - - 102.2 27.38 16.79 | 33.24 100 262 P \Y
2462MHz
* 2462 104.12 - - 93.19 27.38 16.79 | 33.24 100 262 A \Y
2485.12 71.56 -2.44 74 60.68 27.33 16.82 | 33.27 100 262 P \Y
2483.52 51.45 -2.55 54 40.57 27.33 16.82 | 33.27 100 262 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C39 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

WIFI Note = Frequency Level Over Limit Read | Antenna Path |Preamp Ant | Table |[Peak Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos Avg.
0+1 (MHz) (dBpV/m)| (dB) (dBupV/m) (dBupV)| (dB/m) (dB) | (dB) (cm) (deg) |(P/A) (H/V)
* 2467 109.28 - - 98.36 27.37 16.8 33.25 | 293 64 P H
* 2467 100.52 - - 89.6 27.37 16.8 33.25 | 293 64 A H
2484.68 72.96 -1.04 74 62.08 27.33 16.82 | 33.27 | 293 64 P H
802.11g
2483.52 51.04 -2.96 54 40.16 27.33 16.82 | 33.27 | 293 64 A H
CH 12
* 2467 108.97 - - 98.05 27.37 16.8 33.25 | 100 | 230 P Y,
2467MHz
* 2467 100.34 - - 89.42 27.37 16.8 33.25 | 100 | 230 A \Y
2483.68 73.16 -0.84 74 62.28 27.33 16.82 = 33.27 | 100 | 230 P \Y
2483.52 49.89 -4.11 54 39.01 27.33 16.82 | 33.27 | 100 | 230 A \Y
* 2472 105.88 - - 94.98 27.36 16.8 33.26 | 297 61 P H
* 2472 97.2 - - 86.3 27.36 16.8 33.26 | 297 61 A H
2485.84 70.72 -3.28 74 59.84 27.33 16.82 | 33.27 | 297 61 P H
802.11g
2484 50.97 -3.03 54 40.09 27.33 16.82 | 33.27 | 297 61 A H
CH 13
* 2472 104.36 - - 93.46 27.36 16.8 33.26 | 100 | 242 P \Y
2472MHz
* 2472 95.88 - - 84.98 27.36 16.8 33.26 | 100 | 242 A \Y
2486.76 71.33 -2.67 74 60.44 27.33 16.83 | 33.27 | 100 & 242 P \Y
2484.68 50.57 -3.43 54 39.69 27.33 16.82 | 33.27 | 100 & 242 A \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C40 of C50

FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI Note Frequency Level Over Limit Read | Antenna Path |Preamp | Ant | Table Peak‘ Pol.
Ant. Limit =~ Line Level Factor = Loss | Factor = Pos = Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) (dBpV/m) (dBupV)| (dB/m) (dB) | (dB) |(cm) (deg) (P/A) (H/V)
802.119g 4824 55.06 -18.94 74 70.1 311 10.43 56.57 100 121 P H
CHO1 4824 38.46 -15.54 54 53.5 311 10.43 56.57 100 121 A H
2412MHz 4824 45.04 -28.96 74 60.08 311 10.43 56.57 100 0 P \%
4874 52.71 -21.29 74 67.69 311 10.47 56.55 100 121 P H
4874 37.91 -16.09 | 54 52.89 311 10.47 56.55 100 121 A | H
802119 7311 59.85 -14.15 74 66.7 36.58 12.8 56.23 230 173 P H
croe 7311 42.95 -11.05 54 49.8 36.58 12.8 56.23 230 173 A H
2437MHz
4874 47.48 -26.52 74 62.46 311 10.47 56.55 100 0 P \Y
7311 48.45 -25.55 74 55.3 36.58 12.8 56.23 100 0 P \%
4924 48.87 -25.13 74 63.71 31.2 10.49 56.53 100 0 P H
802.11g 7386 57.63 -16.37 74 64.7 36.36 12.71 56.14 230 175 P H
CH11 7386 39.53 -14.47 54 46.6 36.36 12.71 56.14 230 175 A H
2462MHz 4924 43.2 -30.8 74 58.04 31.2 1049 | 56.53 | 100 0 P |V
7386 46.58 -27.42 74 53.65 36.36 12.71 56.14 100 0 P \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C41 of C50
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

WIFI Note = Frequency Level Over Limit Read | Antenna Path |Preamp Ant | Table |[Peak Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos Avg.
0+1 (MHz) (dBpV/m)| (dB) (dBpV/m) (dBuV)| (dB/m) (dB) | (dB) | (cm) | (deg) (P/A) (HIV)
4934 45.1 -28.9 74 59.89 31.24 105 56.53 | 100 0 P H
802.11g
7401 44.19 -29.81 74 51.31 36.3 12.7 56.12 | 100 0 P H
CH 12
4934 40.43 -33.57 74 55.22 31.24 105 56.53 | 100 0 P Y
2467MHz
7401 42.81 -31.19 74 49.93 36.3 12.7 56.12 | 100 0 P Y,
4944 41.89 -32.11 74 56.63 31.28 105 56.52 | 100 0 P H
802.11g ’ ’
7416 44.1 -29.9 74 51.14 36.33 12.73 56.1 100 0 P H
CH 13
4944 39.64 -34.36 74 54.38 31.28 105 56.52 | 100 0 P \Y
2472MHz
7416 43.6 -30.4 74 50.64 36.33 12.73 56.1 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C42 of C50
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Report No. : FR8D0631-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note = Frequency Level Over Limit Read | Antenna Path |Preamp Ant | Table Peak Pol.
Ant. Limit Line Level Factor Loss | Factor @ Pos Pos |Avg.

0+1 (MHz) (dBpV/im)| (dB) (dBpV/m) (dBpV) (dB/m) (dB) | (dB) (cm) (deg) (P/A) (HIV)
2389.695 71.56 -2.44 74 60.57 27.52 16.63 33.16 318 66 P H
2390 52.59 -1.41 | 54 41.6 27.52 16.63 33.16 318 66 A | H
802.11n * 2412 111.13 - - 100.18 27.48 16.65 | 33.18 | 318 66 P H
HT20 * 2412 101.13 - - 90.18 27.48 16.65 33.18 318 66 A | H
CHO01 2389.695 66.17 -7.83 74 55.18 27.52 16.63 | 33.16 | 100 | 219 P \Y
2412MHz 2390 51.4 -2.6 54 40.41 27.52 16.63 33.16 100 219 A \%
* 2412 110.72 - - 99.77 27.48 16.65 33.18 100 219 P \%
* 2412 101.34 - - 90.39 27.48 16.65 33.18 100 219 A \%
2389.94 56.5 -17.5 74 43.87 27.52 16.68 31.57 305 67 P H
2389.8 41.44 -12.56 | 54 28.81 27.52 16.68 31.57 305 67 A | H
* 2437 113.55 - - 100.94 27.43 16.75 31.57 305 67 P H
* 2437 103.37 - - 90.76 27.43 16.75 31.57 305 67 A H
802.11n 2483.69 64.69 | -9.31 74 52.1 27.33 | 16.82 3156 305 67 P H
HT20 2483.5 43.63 -10.37 54 31.04 27.33 16.82 31.56 305 67 A H
CH 06 2389.38 59.99 -14.01 | 74 47.37 27.52 16.68 31.58 100 238 P | \%
2437TMHz 2389.66 4226  -11.74 54 2964 | 2752 | 1668 3158 @ 100 238 | A V
* 2437 113.88 - | - 101.27 27.43 16.75 31.57 100 238 P | \%
* 2437 104.02 - - 91.41 27.43 16.75 31.57 100 238 A \%
2483.5 66.34 -7.66 74 53.75 27.33 16.82 # 31.56 | 100 | 238 P Y,
2483.5 44.47 -9.53 54 31.88 27.33 16.82 31.56 100 238 A \%

TEL : 886-3-327-3456 Page Number : C43 of C50
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Report No. : FR8D0631-01C

* 2462 110.17 - - 97.56 27.38 16.79 31.56 304 63 P H
* 2462 99.7 - - 87.09 27.38 16.79 31.56 304 63 A H
802.11n 2483.6 7288 | -1.12 74 6029 | 27.33 | 16.82 3156 @ 304 63 P H
HT20 2483.52 50.57 -3.43 54 37.98 27.33 16.82 31.56 304 63 A H
CH11 * 2462 110.48 - - 97.87 27.38 16.79 31.56 100 265 P \%
2462MHz * 2462 99.39 - - 86.78 27.38 16.79 | 3156 | 100 | 265 AV
2483.72 68.94 -5.06 74 56.35 27.33 16.82 31.56 100 265 P \%
2483.52 47.75 -6.25 54 35.16 27.33 16.82 31.56 100 265 A \%
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C44 of C50

FAX : 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

WIFI Note = Frequency Level Over Limit Read | Antenna Path |Preamp Ant | Table |[Peak Pol.
Ant. Limit Line Level Factor Loss | Factor Pos | Pos Avg.

0+1 (MHz) (dBpV/m)| (dB) (dBpV/m)| (dBupV) (dB/m) (dB) | (dB) | (cm) (deg) (P/A) (H/V)
* 2467 107.48 - - 94.87 27.37 16.8 31.56 301 53 P H
* 2467 97.49 - - 84.88 27.37 16.8 31.56 | 301 53 A H
802.11n 2483.84 73.34 -0.66 74 60.75 27.33 16.82 | 3156 | 301 53 P H
HT20 2483.52 50.64 -3.36 54 38.05 27.33 16.82 | 3156 | 301 53 A H
CH 12 * 2467 107.17 - - 94.56 27.37 16.8 31.56 376 9 P \%
2467MHz * 2467 97.05 - - 84.44 27.37 16.8 31.56 376 9 A \%
2484.32 71.01 -2.99 74 58.42 27.33 16.82 31.56 376 9 P \%
2483.52 48.76 -5.24 | 54 36.17 27.33 16.82 31.56 376 9 A \%
* 2472 103.51 - - 90.91 27.36 16.8 31.56 | 301 58 P H
* 2472 93.11 - - 80.51 27.36 16.8 31.56 301 58 A H
802.11n 2483.68 72.91 -1.09 74 60.32 2733 | 16.82 | 3156 301 58 P  H
HT20 2483.52 47.29 -6.71 54 34.7 27.33 16.82 31.56 301 58 A H
CH 13 * 2472 104.51 - - 91.91 27.36 16.8 31.56 377 9 P \%
2472MHz * 2472 92.95 - - 80.35 27.36 16.8 31.56 377 9 A \%
2484 70.52 -3.48 | 74 57.93 27.33 16.82 | 3156 | 377 9 P \Y
2483.52 47.51 -6.49 54 34.92 27.33 16.82 31.56 377 9 A \%

1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C45 of C50

FAX : 886-3-328-4978
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Report No. : FR8D0631-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note Frequency Level Over Limit Read | Antenna Path |Preamp Ant Table Peak Pol.
Ant. Limit =~ Line Level Factor = Loss | Factor = Pos = Pos |Avg.
0+1 (MHz) (dBpuV/m) (dB) (dBpV/m) (dBuV) (dB/m) (dB) | (dB) | (cm) | (deg) (P/A) (HIV)
802.11n
4824 46.09 -27.91 74 61.13 311 10.43 | 56.57 | 100 0 P H
HT20
CHoO1
4824 42.04 -31.96 74 57.08 311 10.43 | 56.57 | 100 0 P \Y
2412MHz
4874 54.04 -19.96 74 69.02 311 10.47 | 56.55 | 239 190 P H
802.11n 4874 39.42 -14.58 54 54.4 311 10.47 | 56.55 | 239 190 A H
HT20 7311 59.41 -14.59 74 66.26 36.58 12.8 56.23 | 238 172 P H
CH 06 7311 43.29 -10.71 54 50.14 36.58 12.8 56.23 | 238 172 A H
2437MHz 4874 46.3 -27.7 74 61.28 311 10.47 | 56.55 | 100 0 P \Y
7311 48.89 -25.11 74 55.74 36.58 12.8 56.23 | 100 0 P \Y
802.11n 4924 45.58 -28.42 74 60.42 31.2 10.49 @ 56.53 | 100 0 P H
HT20 7386 47.7 -26.3 74 54.77 36.36 12.71 | 56.14 | 100 0 P H
CH 11 4924 41.95 -32.05 74 56.79 31.2 10.49 | 56.53 | 100 0 P \Y
2462MHz 7386 43.52 -30.48 74 50.59 36.36 12.71 | 56.14 | 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C46 of C50
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Report No. : FR8D0631-01C

WIFI Note Frequency Level Over | Limit Read | Antenna | Path |Preamp Ant | Table Peak‘ Pol.
Ant. Limit =~ Line Level Factor = Loss | Factor = Pos = Pos |Avg.
0+1 (MHz) (dBpV/m)| (dB) (dBuV/m) (dBupV)| (dB/m) (dB) | (dB) |(cm) (deg) (P/A) (H/V)
802.11n 4934 427 -31.3 74 57.49 | 31.24 105 | 56.53 100 0 P H
HT20 7401 44.59 -29.41 74 51.71 36.3 12.7 56.12 100 0 P H
CH12 4934 38.98 -35.02 74 53.77 31.24 105 56.53 100 0 P \Y
2467MHz 7401 42.52 -31.48 74 49.64 36.3 12.7 56.12 100 0 P \%
802.11n 4944 39.94 | -34.06 | 74 54.68 | 31.28 105 | 56.52 100 0 P | H
HT20 7416 43.15 -30.85 74 50.19 36.33 12.73 56.1 100 0 P H
CH 13 4944 37.6 -36.4 74 52.34 31.28 10.5 56.52 100 0 P \%
2472MHz 7416 43.97 -30.03 74 51.01 36.33 12.73 56.1 100 0 P \Y
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL : 886-3-327-3456 Page Number : C47 of C50
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Report No. : FR8D0631-01C

Emission below 1GHz

2.4GHz WIFI 802.11n HT20 (LF)

WIFI Note | Frequency Level Over Limit Read | Antenna Path |Preamp Ant Table Peak Pol.
Ant. Limit =~ Line Level Factor | Loss | Factor | Pos = Pos |Avg.
0+1 (MHz) (dBpVv/m)| (dB) (dBpV/m) (dBuV) | (dB/m)  (dB) | (dB) |(cm) (deg) (P/A) (H/V)
127.2 31.99 -11.51 43.5 43.41 17.4 1.58 30.4 - - P H
173.91 33.23 -10.27 43.5 46.34 15.26 1.98 30.35 - - P H
222.24 44.96 -1.04 46 57.8 15.26 2.18 3028 | 116 | 285 | Q H
222.24 50.66 4.66 46 63.5 15.26 2.18 30.28 | 116 | 285 P H
563.2 30.83 -15.17 46 31.25 25.92 3.34 29.68 - - P H
2.4GHz
682.2 33.83 -12.17 46 33.35 26.36 3.66 29.54 - - P H
802.11n
960.1 36.91 -17.09 54 30.47 30.95 4.45 28.96 - - H
HT20
L 30 30.06 -9.94 40 34.97 24.57 0.7 30.18 - - P \
220.35 39.09 -6.91 46 52.15 15.05 2.17 30.28 | 100 0 P \
269.76 31.73 -14.27 46 40.47 19.08 2.38 30.2 - - P \
612.2 33.35 -12.65 46 34.11 25.4 3.46 29.62 - - P \
762 32.83 -13.17 46 30.39 27.95 3.87 29.38 - - P \
902.7 37.84 -8.16 46 33.74 28.97 4.26 29.13 - - P \
1. No other spurious found.
Remark
2. Allresults are PASS against limit line.
TEL : 886-3-327-3456 Page Number : C48 of C50
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any unwanted emissions shall not

exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A Peak or Average

HIV Horizontal or Vertical

TEL : 886-3-327-3456 Page Number : C49 of C50
FAX : 886-3-328-4978
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Report No. : FR8D0631-01C

A calculation example for radiated spurious emission is shown as below:

FAX : 886-3-328-4978

WIFI Note Frequency Level Over Limit Read | Antenna | Path Preamp Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor Pos Pos |Avg.
0+1 (MHz)  (dBuV/m) (dB) (dBpVv/m) (dBpV) (dB/m) (dB) (dB) (cm) (deg) (P/IA)(HN)
802.11b 2390 5545 | -1855 74 5451 3222 458 3586 103 308 P H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) =
Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
For Peak Limit @ 2390MHz:
1. Level(dBuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)
=55.45 (dBpV/m)
2. Over Limit(dB)
= Level(dBpuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
= -18.55(dB)
For Average Limit @ 2390MHz:
1. Level(dBpuV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
=43.54 (dBpV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
=-10.46(dB)
Both peak and average measured complies with the limit line, so test result is “PASS”.
TEL : 886-3-327-3456 Page Number : C50 of C50
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Appendix D. Radiated Spurious Emission Plots

Temperature : 22~24°C

Test Engineer : Jack Cheng , Lance Chiang ,and Chuan Chu
Relative Humidity : 56~60%

Note symbol

-L Low channel location

-R | High channel location

TEL : 886-3-327-3456 Page Number : D1 of D157
FAX : 886-3-328-4978
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

0 Horizontal Fundamenta

i
P / a0

- | o 1
n e n

1
W«A«J S ———
e

it rmbepsssbe s 16
50)

310 7320, 2540, 23560, 23%0. 2400, 215 000 00, M50 1700 1900 2100 2300, 2500 Z700. 3000
Froquency (MHz) Freauency (MHz)

site 03CHIZ-HY Site 03CH12-HY

Condition PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL

Condition PEAK_74 3m HORN_9120D_1328 HORTZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

Date: 2019-03.29 A g8y

Date: 2019.0329

310 2320, 240,

2360, 280, 200, s 000 00, M50 4700 1900 2100 2600, 2500 Z700. ET
Frequency (MHz) Frequency (MHz)

Site $03CHIZ-HY Site 03CHI2-HY

Condition + AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition AV6_54 3m HORN_9120D>_1328 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0010KHz SWT:Auto

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

1 gBuvim) Date: 20100320 . vate 20100320
12 10
o e o
o / o
/ i P
B . B Jl,m
"
bt | Wl
e e LAV b
o bt i p—
xq 5
1 o
S0 o 70 7560 7550 2400 = G e e e zw0 70 e 7w £
Frauoncy Wiz Fruoncy (Whe)
site +03CHIZ HY sire o3cHIZHY
Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
 RBW:1000 000KHZ VBW:3000.000KHz SWTiAuTo RBWLI000.000KHz VBW:3000 000KHZ SWT:ATo
1 gBuvim) oate: 20100320 . vate 20100320
12 1
o o
90| / 90|
/
7 [\/ 7o
// AVG_54|
e S 50 E— et
O A NS
q %
1 1
S0 7o, £ 60 £ a0 z oo e e e wsen 70z o6 7o €
- Freuency (W)
site < 03CHIZ HY site o3cHIzHY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition 'AV6_54 3m HORN_9120D_1328 VERTICAL
 RBW000.000KHZ VBW-0010KHz SWT:Auto RBWA1000.000KHz VBW:0010KHz SWT:Auto

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Horizontal

Fundamental

Avg.

: AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Condition

i — v [~
o o
r - e
/ \
90f / \ 90}
n o~ n
/ Hasminponmed | Wipispomsrbifosmmmbrlabtor o
wl bt ot
» M
p 9
e T ST T T SR
ey [
sre sy ste oxciz
Condition : PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
RBWAIOO0.000K+2 VEWE000000KH2 SWT-Auto REWLIO00000K+12 VB 3000 000K+ 2 SwT-Auto
o [— v f—
0 o
e . o
o VL o
/ \
) A .
Al / ks
o « e
A P
» "
p "
W EEE O —w DR TR
. Tnc
sie sz sie ocvizmy
Condition

AV6_54 3m HORN_9120D_1328 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR8D0631-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Horizontal

Fundamental

Peak

1 @BuVim) Date: 2019.03-20
130)
10 ,m\
o0f AW
\
PEAK_ BE 74
7
50l
30f
10
450 a0, 245, 2450, 2470, 280, 2 2500
Frequency (MHz)
Site $03CHIZ-HY
Condition :PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

1 (dBuvim)

Date: 2019.03.20

avG B 54
30
10|
430 2840, 2450, 2450, 2470, 2450, 2450, 2500
Frequency (MHz)
site $03CHIZ-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L
0 Vertical

Fundamental

1 (dBuvim) Date: 2010.03.20

A dBuVim) Date: 2010.03.20

%)
PEAK_74
7| ™

obkcmtlSb it s b

3102320, D 260,

7560 7400 7. PO 000 o0 4500 4700 1900 7o 700 7500 700, E
Froquency () Frequency (k)
site +03CHIZ-HY site 03CHIZ-HY
Condition +PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
) Buvim) Date: 20190320 ) @Buvim) Date: 20190520
12 130
o o
%0 // /V\ 9%
o o
-
P s 51
50 / 50 e S e
Ll
30 )
10 1o
0720, 0. 750 7300, za00. a0, a0, 283 000 T 00 oo 1600 zioa 70 500 2700 E
Frequency (1) Frequency (k)
site +03CHIZHY site 03CHIZ-HY
Condition + AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition AV6_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW-0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-3456

Page Number : D6 of D157
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Report No

. FR8D0631-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

Vertical

Fundamental

Peak

1 (dBuvim)

Date: 2019.03.20

RN
" N\

. \

)

)

.

Condition :PEAK_BE_74 3m HORN_9120D_1328 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

1 (dBuvim)

oo 200520

1

"

PV
90f \’\
N
N
7 \
\/ﬂ\,\ v o 54

« .

»

1w

G e e memm e
eyt

sie 03cHIz-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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Report No. : FR8D0631-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

0 Horizontal

Fundamental

s By Date 2010.04.40
120
o
-
o) RS

PEAK_BE 74

460 2463 2465 2467 2460.2471. 475, AT5.241

Freauency (M)

Site +03CHI2-HY

Condition +PEAK_BE_74 3 HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

485.2447.2480.2401. 2403, 2405.2497._ 2500

A (dBuvim)

Dato: 2019.04-19

pEAK 74

S -~
.. O P P i

|

000 T00. 4500 700 %00 200, 200 2600. 2700, E
Frequency (MHz)

Site $03CHIZ-HY

Condition +PEAK_74 3m HORN_9120D_1328 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

s osers0018
]
o
v

90f ’\\
70| \

VT
« =
«
¥
T i T s =

Frequency (M)

Site £ 03CHIZ-HY

Condition * AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

A (dBuVim)

Date: 2019.04.19

AV 54|

000 0. 100 4700,

Ta00. 2100,
Frequency (MHz)
£ 03CHIZ-HY

+ AV6_54 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

ite
Condition

700, 200 2700,

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

Vertical

Fundamental

Peak

) (GBuVim) Date: 2010.04.18

\ pen_ge 74
I

450 2463.2465. 2467, 2460.2471. 473, 24T

Freauency (M)

Site +03CHI2-HY
Condition +PEAK_BE_74 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

485.2487.2480.2401. 2403, 2405.2497._ 2500

A (dBuvim)

Dato: 2019.04-18

pEAK 74
0
OV U SO VRPN PSP MO ey o st Nt st
)
10
000 T00. 4500 700 %00 200, 200 2600. 2700, E
Frequency (MHz)
Site $03CHIZ-HY
Condition +PEAK_74 3m HORN_9120D_1328 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

) (@Buvim) Date: 2010.04.18

\ A ave B 54
5 VT

450 2453.2465. 2467, 2469.2471. 2475, 2475.2477.2478. 245 5.2457.2489.2491. 2493, 24 2500
Froquency (Miz)

Site £ 03CHIZ-HY

Condition * AV6_BE_54 3m HORN_9120D_1328 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHzZ SWT:Auto

A (dBuVim)

Date: 2019.04.18

000 0. 100 4700,

Ta00. 2100,
Frequency (MHz)
£ 03CHIZ-HY
Condition + AV6_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:0010KHz SWT:Auto

700, 2500,

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH12 2467MHz

0 Horizontal Fundamental

1 (dBuvim) Date: 2010.03.20

A dBuVim) Date: 2010.03.20
130 130
ol L 10l
o0 %)
PEAK_BE_74 PEAK_74
7 ™
:
| LR
. i O PO PP SR WMWMWWWWMMW -
E 30
0] 10
450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2455, 2457, 2459, 24912495, 24952457, 2500 000 300, T800. 1700 1900 2100 2300, 2500 2700, E
Froquency (Miz) Froquency (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (dBuVim) Date: 2010.03.20 A (dBuVim) Date: 2010.0320
130 130f
ol 0l
//\/\’\
o) %0
7o) i
1 AV BE 54| AV 54
50 = 50 e
e —
30 30
10| 10
450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2455, 2457, 2459, 2491 2493, 2495.2457. 2500 000 300 1500 1700 1900 2100  2300. 2500 7700, E
Frequency (MHz) Frequency (MHz)
site $03CHIZ-HY site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition AV6_54 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-3456
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Report No. : FR8D0631-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH12 2467MHz

Vertical

Fundamental

Peak

site
Condition

1 (dBuvim) Date: 2010.03.20

130

PEAK_BE_74

Tt st M

450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2455, 2467, 2459, 2491 2495, 24952457, 2500
Froquency (Miz)

£ 03CHIZ-HY
+PEAK_BE_74 3m HORN_9120>_1328 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A dBuVim)

Dato: 2019.03.20

130

PEAK_74
™
| e
ARt b rs
50
30
10
000 300, T800. 1700 1900 2100 2300, 2500 2700, E
Froquency (MHz)
site 03CH1Z-HY
Condition

PEAK_74 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

1 (dBuVim) Date: 2010.03.20

130

ol

/\/\\

N

N

AV BE 54|

site

Condition

450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2455, 2457, 2459, 2491 2493, 2495.2457. 2500
i

roquency (Miz)
$03CHIZ-HY

: AV6_BE_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

A (dBuVim)

Date: 2019.0320

130f

i

AV 54
= B —— e e |
L
30
10
000 00, T80 1700 1900 2100 2300, 2500 Z700. E

Frequency (MHz)

03CH12-HY
AV6_54 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH13 2472MHz

Horizontal

Fundamental

1 (dBuvim) Date: 20181231

130

PEAK_BE_74

bt o]

450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2465, 2457, 2459, 24912495, 24952457, 2500
i

A dBuVim)

Dato: 20181231

130

PEAK_74

| WS | U

Avg.

AV BE 54|

450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2455, 2457 2459.2491. 2493, 2495.2457. 2500
Frequency (MHz)
site $03CHIZ-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

R R T E
roqoncy (k) Froqency (k)
site - 03CHIZ-HY sire 03CHIZ-HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
 RBWAI000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VEW:3000000KHz SWT:Auto
1 GBuvim) Dat: 20194231 ) aBavim) oot 20184231
= 10
o o
a0 /f' o
/
n g
J

&

00, f500. 1700 1900 2100. 2300,
Frequency (MHz)
03CH12-HY
AV6_54 3m HORN_9120D_1328 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

500 2700, E

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH13 2472MHz

0 Vertical Fundamental

) @Bvim) Date: 20181231 ) @Buvim) Date: 20181231
130) 130
119 119
Jj o
o P e = o0
N
~ peAK_BE 74 peA T4
70 \ 70 i
Nty "
o R R SOV N
50 [ P RS DRV R R
3 30
10 1o
460 2453.2405. 467,468, 2471 2475, 2475.24T7. 2470, 451,435,245, 7497, 2469.2491. 2495, 45,2497 7500 000 o0 4500 4700 1900 7o 700 2600 7700, E
Froquency (M) Froquency (Mtz)
site +03CHIZ-HY site 03CHIZ-HY
Condition +PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (dBuVim) Date: 20181231

1 (4Buvim) Date:2018.1231
130 130)
o) 1)
o) %)
7o) i
AvG e 54| aG 54
50 50 i
~1 ] R S DR e I
30| 30
0] 1o
460 2463.2465. 2467, 2465, 2471, 2473, 24T5.2477. 2479, 2481 2483, 2485. 2487, 2489.2491,2493. 2495.2497. 2500 000 300 1500 1700 1900 2100 2300 2500 2700, £
Freaquency (Miz) Freauency (Hz)
site +03CHIZ-HY site 03CHIZ-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition AV6G_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHZ VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-3456

Page Number : D13 of D157
FAX : 886-3-328-4978



SPORTON LAB.
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Report No

. FR8D0631-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Date 20190323 vate 20180323
15 1
o pa— o
«d W’/ a0 |
!
7 ,,/M 7 L
i WMWWJ b
P m o
x P
r 1
Sz, = 0 T i 7its oo e T Tan Teen Zio0 70 %6 700 a0
remency ot reauency (i)
:03CHI2-HY Site 03CH12-HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
 RBWAI000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000000KHz SWT:Auto
" Date 20190323 o Date 20180323
15 15
o o
—
90| / 90|
/
2 _ n
54
50] 50) s
T
x P
1 1
Sz By D =y it 7its o e TeeTanTeon Zio0 Z0 o6 700 E
remency ot Fromuency (Wia)
Site 2 03CHI2-HY Site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition

AV6_54 3m HORN_9120D>_1328 HORIZONTAL
RBW:1000.000KHz VBW:0010KHz SWT:Auto
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

1 6Bum) st 0100323 1 aBuimy st 20100323
13 1
o - o
o M'/ o0
i
70 70, W/
preed
LA
50/ S A s A e
P 3
e !
oo T 756 T oo oo TG T Tion Tao0 Zi0 20 200 270w E
roduoncy i) Heauoncy ()
site “03cH1z Y site o3cHi2 HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
 RBW:1000.000KHz VBW3000.000KHz SWT:Auto REW:1000.000KH2 VBW:3000000KHz SWTiAuto
1 dBuim) st 0100323 1 aBumy st 20100323
13 1
o o
.
0] [ 9%
/.
2 o m
e 4
« P J =
- — =
xq %
e 1
o o 0 B ) T oo TG T T Ta0 Zi0 20 200 o0 E
reuoncy k) Heauency (i)
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450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2455. 2457, 2459, 24912495, 24952457, 2500 000 300, T80, 1700 1900 2100 2300, 2500 2700, E
Froquency (Miz) Froquency (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (dBuVim) Date: 20181228 A (dBuVim) Date: 2018.1228
130 130f
ol 0l
%0
i
AV BE 54| AV 54
s 1
— NS o —
30 30
10| 10
450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2455, 2457, 2459.2491. 2493, 2495.2457. 2500 000 300 1500 1700 1900 2100  2300. 2500 7700, E
Frequency (MHz) Frequency (MHz)
site $03CHIZ-HY site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition AV6_54 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11n HT20 CH11 2462MHz

Vertical

Fundamental

1 (dBuvim) Date: 20181228

130

INENEAN
%MMM e e 14
R VR

A dBuVim) Date: 2018.1228

130
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70 i
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500 oAb At it A

Avg.

450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2455, 2457, 2459, 24912495, 24952457, 2500 000 300, T80, 1700 1900 2100 2300, 2500 2700, E
Froquency (Miz) Froquency (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_BE_74 3m HORN_9120>_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (dBuVim) Date: 20181228 A (dBuVim) Date: 2018.1228
130 130f
ol 0l
o N
o) %0
7o) i
AV BE 54| AV 54
e 50 T
~1 11 R —
30 30
10| 10
450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2455, 2457, 2459.2491. 2493, 2495.2457. 2500 000 300 1500 1700 1900 2100  2300. 2500 7700, E
Frequency (MHz) Frequency (MHz)
site $03CHIZ-HY ite 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition AV6_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH12 2467MHz

0 Horizontal Fundamental

1 (dBuvim)

Date: 2018.1231

A dBuVim) Date: 20181231

130 130
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\~w peak gt 11
70| Wsmigoty

" etecrttnsessionessio
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450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2433, 2485, 2457, 2459.2491. 2493, 2495, 2497,
i

2500 000 300, T800. 1700 1900 2100 2300, 2500 2700, E
roquoncy (M) Froquency (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (dBuVim) Date: 20181231 A (dBuVim) Date: 2018.1231
130 130f
ol 0l
gn,‘/‘V\j %0
7o) i
\ AV BE 54| AV 54
e U 50
—— T 1T = IS A————
30 30
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450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2455, 2457, 2459.2491. 2493, 2495.2457. 2500 000 300 1500 1700 1900 2100  2300. 2500 7700, E
Frequency (MHz) Frequency (MHz)
site $03CHIZ-HY site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition AV6_54 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH12 2467MHz

0 Vertical Fundamental

1 (dBuvim)

Date: 2018.1231

A dBuVim) Date: 20181231

130 130
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450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2433, 2455, 2457, 2459, 2491 2495, 24952457, 2500 000 300, T800. 1700 1900 2100 2300, 2500 2700, E
Froquency (Miz) Froquency (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_BE_74 3m HORN_9120>_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

) @Buvim) Dote: 20181231 ) @Bavim) Date: 20181231
130) 130
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o o
. IR .
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1 ] 0 TR SO Y | S A
S T N
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460 24632455, 2467, 2468, 2471, 2475, 2475.24T7. 2479, 2461, 2453, 2485 2467, 2409.2491, 2493, 2495, 2497, 2500 000 To. 500 oo 1800 706 70 2500 2700 E
requency (Ha) Frequency (MHz)
site +03CHIZ-HY site 03CHIZ-HY
Condition + AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition AV6_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW-0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH13 2472MHz

Horizontal

Fundamental

1 gouvim) st 20191231 ) gpuvim) oot 2018121
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sof A %0
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e iy e i
WMW ot
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Avg.

AV BE 54|

S S

450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2455, 2457, 2459.2491. 2493, 2495.2457. 2500
i

site
Condition

roquency (Miz)
$03CHIZ-HY

: AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2455, 2457, 2459, 24912495, 24952457, 2500 000 300, T80, 1700 1900 2100 2300, 2500 2700, E
Froquency (Miz) Froquency (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (dBuVim) Date: 20181231 A (dBuVim) Date: 2018.1231
130 130f
ol 0l
o) —t %0
)=
. / n

AV 54

00, f500. 1700 1900 2100. 2300,
Frequency (MHz)
03CH12-HY
AV6_54 3m HORN_9120D_1328 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

50.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH13 2472MHz

Vertical

Fundamental

1 (dBuvim)

Date: 2018.1231

130

PEAK_BE_74

st

A dBuVim)

Dato: 20181231

130
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LIRS ——

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

AV6_54 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2455, 2457, 2459, 2491 2495, 24952457, 2500 000 300, T80, 1700 1900 2100 2300, 2500 2700, E
Froquency (Miz) Froquency (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_BE_74 3m HORN_9120>_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (dBuVim) Date: 20181231 A (dBuVim) Date: 2018.1231
130 130f
ol 0l
o) %0
I e e T
f
70| / 70
AV BE 54| AV 54
B ¥ 50 It
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10| 10
450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2455, 2457, 2459.2491. 2493, 2495.2457. 2500 000 300, 1500, 1700 1900 2100  2300. 2500 7700, E
Frequency (MHz) Frequency (MHz)
site $03CHIZ-HY ite 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition

TEL : 886-3-327-3456
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

0 Horizontal Vertical

Date: 20190329 A (gBuvim) Date: 2019.0329
30) 130
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Freauency (WHz) Freauency )
Site $03CHIZ-HY Site 03CH12-HY
Condition +PEAK_74 3m HORN_9120D_1328 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector eak Detector eak

Peak

Avg.
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

0 Horizontal Vertical

) (dBuvim) Date: 2010.03.20 A dBuVim) Date: 2010.03.20
130 130
ol 10l
o) %)
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1000 4000 6000 G000, 10000, 17000 14000. 16000 16000, Z0000. 22000 25000 00 4000, G000, 8000, 10000, 12000, 14000, 16000, 1000 20000 22000, 25
Froquency (MHz) Froquancy (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector +Peak Detector peak

Peak

Avg.
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

0 Horizontal Vertical

) (GBuVim) Date: 2010.04.18 A (dBuvim) Date: 2010.04.18
130 130
ol 10l
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Frequency (MHz) Frequency (MHz)
Site +03CHI2-HY Site $03CHI2-HY
Condition +PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition :PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector +Peak Detector +Peak

Peak

Avg.

TEL : 886-3-327-3456
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH12 2467MHz

0 Horizontal Vertical

) (dBuvim) Date: 2010.03.20 A dBuVim) Date: 2010.03.20
130 130
ol 10l
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1000 4000 6000 4000, 10000, 17000 14000. 16000 16000, Z0000. 22000 25000 00 4000 6000, 6000, 10000, 12000, 14000, 16000, 1000 20000 22000, 25
Froquency (MHz) Froquancy (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector +Peak Detector peak

Peak

Avg.
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH13 2472MHz

0 Horizontal Vertical

) (dBuvim) Date: 2010.01.02 A dBuVim) Date: 2010.01.02
130 130
ol 10l
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1000 4000 6000 4000, 10000, 17000 14000. 16000 16000, Z0000. 22000 25000 00 4000 6000, 6000, 10000, 12000, 14000, 16000, 1000 20000 22000, 25
Froquency (MHz) Froquancy (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector +Peak Detector peak

Peak

Avg.
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz
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Date: 2019-01-02 A (gBuvim) Date: 2019.01.02
30) 130
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Freauency (WHz) Freauency )
Site $03CHIZ-HY Site 03CH12-HY
Condition +PEAK_74 3m HORN_9120D_1328 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector eak Detector eak

Peak

Avg.
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

0 Horizontal Vertical

) (dBuvim) Date: 2010.01.02 A dBuVim) Date: 2010.01.02
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peat 74| PEAK 74
7| ™
1 avg 54| av6 54
50| T 50 T
H
E 30
0] 10
1000 4000 6000 G000, 10000, 17000 14000. 16000 16000, Z0000. 22000 25000 00 4000, G000, 8000, 10000, 12000, 14000, 16000, 1000 20000 22000, 25
Froquency (MHz) Froquancy (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector +Peak Detector peak

Peak

Avg.
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

0 Horizontal Vertical

) (dBuvim) Date: 2010.01.02 A dBuVim) Date: 2010.01.02
130 130
ol 10l
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peat 74| PEAK 74
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avg 54| av6 54
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1000 4000 6000 G000, 10000, 17000 14000. 16000, 16000, Z0000. 22000 25000 00 4000, G000, 6000, 10000, 12000, 14000, 16000, 1000 20000 22000, 2
Froquency (MHz) Froquancy (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector +Peak Detector peak

Peak

Avg.
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH12 2467MHz

0 Horizontal Vertical

) (dBuvim) Date: 2010.01.02 A dBuVim) Date: 2010.01.02
130 130
ol 10l
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1000 4000 6000 4000, 10000, 17000 14000. 16000 16000, Z0000. 22000 25000 00 4000 6000, 6000, 10000, 12000, 14000, 16000, 1000 20000 22000, 25
Froquency (MHz) Froquancy (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector +Peak Detector peak

Peak

Avg.
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH13 2472MHz

0 Horizontal Vertical

) (dBuvim) Date: 2010.01.02 A dBuVim) Date: 2010.01.02
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Froquency (MHz) Froquancy (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector +Peak Detector peak

Peak

Avg.
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CHO1 2412MHz
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Freauency (WHz) Freauency )
Site $03CHIZ-HY Site 03CH12-HY
Condition +PEAK_74 3m HORN_9120D_1328 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector eak Detector eak

Peak

Avg.
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CHO6 2437MHz

0 Horizontal Vertical

) (dBuvim) Date: 2010.01.02 A dBuVim) Date: 2010.01.02
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Froquency (MHz) Froquancy (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector +Peak Detector peak

Peak

Avg.
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CH11 2462MHz

0 Horizontal Vertical

) (dBuvim) Date: 2010.01.02 A dBuVim) Date: 2010.01.02
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Froquency (MHz) Froquancy (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector +Peak Detector peak

Peak

Avg.
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CH12 2467MHz

0 Horizontal Vertical
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Condition +PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector +Peak Detector peak

Peak

Avg.
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WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CH13 2472MHz

0 Horizontal Vertical

) (dBuvim) Date: 2010.01.02 A dBuVim) Date: 2010.01.02
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site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector +Peak Detector peak

Peak

Avg.
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Emission below 1GHz

2.4GHz WIFI 802.11b (LF)

WIFI

2.4GHz 2400~2483.5MHz
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802.11b LF
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Condition QP 3m BILOG_6111D_37059 HORTZONTAL Condition QP 3m BILOG_6111>_37059 VERTICAL
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800,

0. 1000
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2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

1 Horizontal Fundamental
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30 7320, 240,
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a2 ez e oo
’/’\/"
/
4 m /
| e
4 - " e
—
Site 2 03CHI2-HY Site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition /AV6_54 3m HORN_9120D_1328 HORIZONTAL
R oo

RBW:1000.000KHz VBW:0010KHz SWT:Auto
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11b CHO1 2412MHz
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Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
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Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition

AV6_54 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Fundamental
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N
Condition + AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition AV6_54 3m HORN_9120D_1328 HORIZONTAL
e

RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11b CHO6 2437MHz - R
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Fundamental
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

Vertical

Fundamental

Avg.
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RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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2.4GHz 2400~2483.5MHz Band Edge @ 3m
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Left blank
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz
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Peak
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RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition 'AV6_54 3m HORN_9120D_1328 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH12 2467MHz

1 Horizontal Fundamental
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Condition +PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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TEL : 886-3-327-3456

Page Number : D62 of D157
FAX : 886-3-328-4978



swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH12 2467MHz
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Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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+ RBW:1000.000KHz VBW-0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11b CH13 2472MHz
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Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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Condition : PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
 RBW:1000.000KHz VBWF3000.000KHz SWT:Auto REW:1000000KHz VEW:2000000KHz SWT:Auto
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Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition AV6_54 3m HORN_9120D_1328 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH13 2472MHz

Vertical
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Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
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AV6_54 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto
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2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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802.11g CHO1 2412MHz

Horizontal
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Date: 2019-0323

Date: 2019.0323
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Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition /AV6_54 3m HORN_9120D_1328 HORIZONTAL
 RBWEI000000KHZ VBW-0010KHz SWTiAuto
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WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO1 2412MHz

1 Vertical Fundamental

1 (dBuvim) Date: 2010.03.23 A dBuVim)
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Condition +PEAK_BE_74 3m HORN_9120>_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
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+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.
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WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m
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50, . JEUIUER PR

otvemrned | M

000 300, T800. 1700 1900 2100 2300, 2500 2700, E
Froquency (MHz)

site 03CH1Z-HY

Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

1 (dBuvim) Date: 20181231

130

ol

3102320, 240, 2360, 2380 2400, 2420, 2840, 285
Frequency (MHz)
site $03CHIZ-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

A (dBuVim)

Date: 2018.1231

000 00, f500. 1700 1900 2100. 2300,
Frequency (MHz)
site 03CH12-HY
Condition AV6_54 3m HORN_9120D_1328 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

00, 2700, E

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D68 of D157



swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CHO6 2437MHz - R

1 Horizontal Fundamental

1 (dBuvim) Date: 20181231

. PEAK_BE_74
" —‘M
e T
50|
E
0]
430 2440, 2450, 2460, 2470, 2450, 2450, 2500
Froquency (MHz)
site £ 03CHIZ-HY
Condition +PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left blank

1 (dBuvim) Date: 20181231

\ AVG_BE_54]

430 2840, 2450, 2450, 2470, 2450, 2450, 2500
Frequency (MHz)
site $03CHIZ-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR8D0631-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

Vertical

Fundamental

1 (dBuvim)

Date: 2018.1231

A dBuVim)

Dato: 20181231

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

/,A,M\
{ A\
% ol 9%
o~
| penK 74
7 7 iis
L i
ettt RNy S Mpcinsimen
E SO b b A A
E 30
0 10
5107320, 50 700 7350 7400 P T 28 000 T 00 oo 1900 7o 700 2500 2700 E
Froquency (H) Frequency (Mhz)
site +03CHIZ-HY site 03CHIZ-HY
Condition +PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:2000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
) @Buvim) Date: 20181231 ) @Bavim) Date: 20181231
130) 130
o 0
Sy
a0 [ \ o
J
7o / o
| A6 54}
5 — 50 7
PR | S B— A I——
[ A —
E 30
0 )
3102520, 7540, 7360 2380, 0. Za0. Zak0, 25 000 00 500 700 100 Zi00. 2300 2600 2700, E
Frequency (uH) Frequency (MHz)
site +03CHIZ-HY site 03CHIZ-HY
Condition + AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition

AV6_54 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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somoncas. FCC RADIO TEST REPORT

Report No

. FR8D0631-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

| s v
N,
R
«
w
p
T R e
sy i
sie a2y
Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL
REWH00000K1 2 VEW-A000.000KHz SWT-Auto
w Y
7o) T
\\ AVG_BE_54
50 e
—
w
p
. S e e
e i
sie iz Y
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Horizontal

Fundamental

1 (dBuvim) Date: 20181220

130

PEAK_BE_74

WWMWW««WMM

A dBuVim)

Dato: 2018.1220

130

L B A WMWW) \WWM

{ PEAK_74

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

400 2403465 2467 2468.2471 473,475 4T 7475 45T 2483 455,457 2450 24912493 24953457, 3500 oo e v e e w0 e 6 7 E
raoncy (i Fruoncy (Whe)
site +03CHIZ HY sire o3cHIZHY
Condition : PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
 RBW:1000 000KHZ VBW:3000.000KHZ SWT:Auto RBW:I000000KHz VBW:3000 000KHZ SWT:AGTo
1 gBuvim) bate 20181220 ) gBuvim) vate 20181220
12 1
o o
Qn/_\/\\ 90|
2 m
v o 54 v 54
s = E ]
=S S N D B v e | G s
q %
P 1
400 24552465 2467, 2465.2471 2479, 2475, 24T 2475, 245124332455, 2457 2459 2451 249324952457, 3500 N e €
ey ot Freuency (W)
site < 03CHIZ HY ite o3cHIzHY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition

AV6_54 3m HORN_9120D_1328 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH11 2462MHz

Vertical

Fundamental

1 (dBuvim)

Date: 20181220

130

PEAK_BE_74

R -

e NN

A dBuVim)

Dato: 2018.1220

130

PEAK_74

50l DV FURHPUN VP BPRwS S

i J

ol

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

AV6_54 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

R it
Condition :PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
R AN e oo WSRO s
INEENN
- \ .
. L .
T | s
- e o
S —— —
T i
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH12 2467MHz

1 Horizontal Fundamental

1 (dBuvim)

Date: 2018.1231

A (dBuVim) Date: 2018.42.31

130) 130

10 110

o0l o0f

PEAK BE 74 PEAK 74
JUESA +
70 e T 70
T, L.
orordmincerann] SI—— pifrmoamtrmoettoes]

50 [ R P ——— AL

30f 30f

10 10)

460 2463.2465.2467. 2469, 2471, 2473, 2475, 2477, 2479, 2481. 2453, 2485, 2487.2489. 2491, 2493.2495. 2497, 2500 000 300 1500, 4700 1900 2100 2300. 500 2700, E
Frequency (MHz) Frequency (MHz)
Site $03CHIZ-HY Site 03CHIZ-HY
Condition :PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (dBuVim) Date: 20181231

A (dBuVim) Date: 2018.1231

130 130f

ol

AV BE 54|

v 54
50 N E

450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2455, 2457, 2459, 2491 2493, 2495.2457. 2500 000 300 1500 1700 1900 2100  2300. 2500 7700, E
Frequency (MHz) Frequency (MHz)
site $03CHIZ-HY site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition AV6_54 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-3456

Page Number : D74 of D157
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SPORTON LAB.

FCC RADIO TEST REPORT

Report

No. : FR8D0631-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CH12 2467MHz

1 Vertical

Fundamental

1 (dBuvim)

Date: 2018.1231

130

PEAK_BE_74

\\”M

e

450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2481, 248
Froquency (Miz)

£ 03CHIZ-HY

+PEAK_BE_74 3m HORN_9120>_1328 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

site
Condition

Peak

52485, 2487, 2489.2491, 2493, 2495.2497. 2500

A dBuVim)

Dato: 20181231

130

PEAK_74

L]

000 00, T800. 1700 1900. 2100, 2300,
Froquency (MHz)
site 03CH1Z-HY
Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

1 (dBuVim)

Date: 2018.1231

130

ol

AV BE 54|

roquency (Miz)

site $03CHIZ-HY

Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2455, 2457, 2459.2491. 2493, 2495.2457. 2500
i

A (dBuVim)

Date: 2018.1231

130f

AV 54

000 00, T80 1700 1900 2100 2300. 2500,
Frequency (MHz)

site 03CH12-HY

AV6_54 3m HORN_9120D_1328 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D75 of D157



swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH13 2472MHz

1 Horizontal Fundamental

1 (dBuvim)

Date: 20181231 A dBuVim) Date: 20181231
130 130

. /‘,_pwv»‘, \ ]
PEAK_BE_74

S

.
e -
“

450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2455, 2467, 2459, 2491 2495, 2495.2457. 2500 000 300, T80, 1700 1900 2100 2300, 2500 2700, E
Froquency (Miz) Froquency (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (dBuVim) Date: 20181231 A (dBuVim) Date: 2018.1231
130 130f
ol 0l
o) //——/ﬂ—\\ %0
7o) \ i
\ AV BE 54| AV 54
50 ¥ It
o | ———
30 30
10| 10
450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2455, 2457, 2459.2491. 2493, 2495.2457. 2500 000 300, 1500, 1700 1900 2100  2300. 2500 7700, E
Frequency (MHz) Frequency (MHz)
site $03CHIZ-HY site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition AV6_54 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-3456

Page Number : D76 of D157
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11g CH13 2472MHz

1 Vertical Fundamental

1 6By st 2010 1231 1 aBuimy st 2081231
13 1
o o
o N P
/ N
L e 14 e 4
m S ol
gy e J A
o O S GO S S PO
P 3
e !
60 24852405 24672469 47K 24752475 247 2478 240724932405 247 2485 2491 2455 24952457, 2500 oo TG T Tion Taoo zi0 20 28002700 E
Hreauoncs i Heauoncy ()
site “03cH1z Y site o3cHi2 HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
 RBW:1000.000KHz VBW3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (dBuVim) Date: 20181231 A (dBuVim) Date: 2018.1231
130 130f
ol 0l
o) %0
7o) i
AV BE 54| AV 54
50} 50 i
S ——— | O I————
I B —
30 30
10| 10
450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2455, 2457, 2459.2491. 2493, 2495.2457. 2500 000 300, 1500, 1700 1900 2100  2300. 2500 7700, E
Frequency (MHz) Frequency (MHz)
site $03CHIZ-HY site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition AV6_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-3456

Page Number : D77 of D157
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO1 2412MHz

bates 20100328 1 oate: 2100329
15 1
—
/
w / o
et i
ven 4
70 W 70 \
b W e e |
s s ,WMMMWAMWMMWMW bt
P 30
e 1
o o T e T Tw s L R ™ T )
Freuen 2 Fromency (i)
:03CHI2-HY Site 03CH12-HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORTZONTAL
 RBW:I000.000KHz VBW3000.000KHz SWTiAuto RBWA1000000KHz VBW:3000000KHz SWTiAuto
" bate: 20100328 - oate: 2100329
o o
~ |
o / o
I 7
T 4
e 4
P 5
xq 30
e "
o o T e T Tiw s L N R ™ T m
Froueny (i) Fromoncy (Mg
Site 2 03CHI2-HY Site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition /AV6_54 3m HORN_9120D_1328 HORIZONTAL
: RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456

Page Number : D78 of D157
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

1 (dBuvim) Date: 2010.03.20 A dBuVim) Date: 2010.03.20

130 130

ol 10l ‘

70 70 J \

R B R e

50 oAbt b

E 30

0] 10

310 2320, 40, 23560, 2580, 2400, 215 000 300, T80, 1700 1900 2100 2300, 2500 2700, E
Froquency (MHz) Froquency (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_BE_74 3m HORN_9120>_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (dBuVim) Date: 2010.03.20 A (dBuVim) Date: 2010.0320
130 130f
ol 0l
—
o) / %0
7o) 24 i
-
AV 54
e —— 50 e R e ——
R IO S N B v
30 30
10| 10
310 2920, 7540, 2360, 2500, 2400. 215 000 00, T80, 1700 1900 2100 2300, 2500 Z700. E
Frequency (MHz) Frequency (MHz)
site $03CHIZ-HY site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition AV6_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1 Horizontal Fundamental

1 (dBuvim)

Date: 2018.1231

A dBuVim) Date: 20181231

“ I |

[ IR RSO SRR SR S

3102320, D 2360, 2580, 2400, 220, 2440, 28 000 300, T800. 1700 1900 2100 2300, 2500 2700, E
Froquency (MHz) Froquency (MHz)

site £ 03CHIZ-HY site 03CH1Z-HY

Condition +PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (dBuvim)

Date: 20184231 ) d8uvim) Date: 20184231
120 10
o o
« Jf ™ o
) L N n
A
/ A6
50| - 50) f
L i o s
e
20 m
0 1
0T, D 700 7360, Z s Taa0 745 G0 oo oo w0 T0 70 700 w6 @0 E
roquency (W Freauency (Mz)
site £03CHIZ-HY site 03cH1Z-HY
Condition  : AV6_BE_54 3m HORN_9120D_1326 HORIZONTAL Condition AV6_54 3m HORN_9120D_1328 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-3456

Page Number : D80 of D157
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somoncas. FCC RADIO TEST REPORT

Report No

. FR8D0631-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CHO6 2437MHz - R

Horizontal

Fundamental

1 (dBuvim)

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Date 20181231
120
o
™
o
pear s 74
b “w
[

s

30

1o

T T 750 7m0 7470 7480 750, =0
Froquency Gtz
site <03cHIZ-HY
Condition :PEAK_BE_74 3m HORN_91200_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KH2 SWT:Auto
s aBim) Date: 20184231
120
1
o )
\
" (-
. ave,_pe 54
s —
30
1
T T e 280 2e70. 2880, 750, =
Freauency tnkn
sire <03cHIZ-HY
Condition  : AV6_BE_54 3m HORN_91200_1328 HORIZONTAL

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - L

1 Vertical Fundamental

1 (dBuvim)

Date: 2018.1231

A dBuVim)

110) 2
| LI . \
N ,,j/ m | PEAK 74

L Nii
i ‘MM._WMWWMNWWT o NI J [ NN

Dato: 20181231

3102320, D 260,

7 £ iz ETT T T N ™ E
rsaueney e Heauoncy ()
site “03cH1z Y site o3cHi2 HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
 RBW:1000.000KHz VBW3000.000KHz SWT:Auto REW:1000.000KH2 VBW:3000000KHz SWTiAuto
vate 20181231 Jcoavim) oat: 20181231
13 1
o o
90| f 90|
2 m
e 4
s 5 ¥
P N
S S S S -
e 1
oz T 50 50, D iz g oo TG T T T Zi0 20 200 o0 E
requency e Heauency (i)
site 03cH1z-HY site 03cHIZ HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition 'AV6_54 3m HORN_9120D_1328 VERTICAL
 RBWA1000.000KHz VBW0010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-3456

Page Number : D82 of D157
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CHO6 2437MHz - R

1 Vertical Fundamental

1 (dBuvim) Date: 20181231

o WM\‘\»
o e

. penw e 74
70l ST
L
Mo ki |
s
xq
1
T T 7450 750 270 750 2450 =3
Hequoncy iz
site +03CHIZ HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak Left Blank

) @Bvim) Date: 20181231
130)
119
o) ™
7
T~ AvG g 54
50 — s
—
30
10
TR TN P 7460 20, 7880, 720, 7500
Froquency (W)
site +03CHIZ-HY
Condition + AV6_BE_54 3m HORN_9120D_1328 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg. Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH11 2462MHz

1 Horizontal Fundamental

1 (dBuvim)

Date: 20181220

A dBuVim) Date: 2018.1220

130

130

o ,
) w—*\ |
Mo,
ey oen e 11
70l WWM 70 Y
i e RN
5

[T —

PEAK_74

SO RISUPUIRENEYS
P

450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453.2455. 2457, 2459, 2491 2495, 24952457, 2500 000 300, T80, 1700 1900 2100 2300, 2500 2700, E
Froquency (Miz) Froquency (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

) @Buvim) Dote: 20181220 ) @Bavim) Date: 20161220
130) 130
o 0
sl T —— o
7 \ 7
AVG_BE 54 A6 54}
50 e T 50
1 FRESRR O ESES ISt Sy | ———
E 30
0 )
460 24632455, 2467, 2468, 2471, 2475, 2475.24T7. 2479, 2461 2463, 2485 2467, 2459.2491, 2493, 2495, 2497, 2500 000 To. 500 oo 1800 706 70 2500 2700 E
requency (Ha) Frequency (MHz)
site +03CHIZ-HY site 03CHIZ-HY
Condition + AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition AV6_54 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW-0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-3456

Page Number : D84 of D157
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

WIFI

2.4GHz 2400~2483.5MHz Fundamental @ 3m

ANT

802.11n HT20 CH11 2462MHz

Vertical

Fundamental

Peak

s aBmy oate 20181220 . Date 2018.1220
120 120
1 1o
o R
bt g peaK B 74 penk 74
m T m
Ay
]

450 2463, 2465, 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2481, 248
Froquency (Miz)
site £ 03CHIZ-HY
Condition +PEAK_BE_74 3m HORN_9120>_1328 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

2485.2467.2459.2491.2495. 2495.2457. 2500

|

000 300, T80, 1700 1900 2100 2300, 2500 2700, E
Froquency (MHz)

site 03CH1Z-HY

Condition PEAK_74 3m HORN_9120D_1328 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

1 (dBuVim)

Date: 2018.1220

130

ol

AV BE 54|

450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2455, 2457, 2459.2491. 2493, 2495.2457. 2500
i

roquency (Miz)

site $03CHIZ-HY

Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

o
o
b
“ —————
L
o
o
Condition AV6_54 3m HORN_9120D_1328 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH12 2467MHz

1 Horizontal Fundamental

1 (dBuvim)

Date: 2018.1231

A dBuVim) Date: 20181231

130 130

R e
« AN «
M
. i
O,
M%WMM

PEAK_74

I | -
-

450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2433, 2485, 2457, 2459.2491. 2493, 2495, 2497,
i

2500 000 300, T800. 1700 1900 2100 2300, 2500 2700, E
roquoncy (M) Froquency (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (dBuVim) Date: 20181231 A (dBuVim) Date: 2018.1231
130 130f
ol 0l
EESaeeS %0
7o) i
AV BE 54| AV 54
e 50
T T o VR A
30 30
10| 10
450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2455, 2457, 2459.2491. 2493, 2495.2457. 2500 000 300 1500 1700 1900 2100  2300. 2500 7700, E
Frequency (MHz) Frequency (MHz)
site $03CHIZ-HY site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition AV6_54 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-3456
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH12 2467MHz

1 Vertical Fundamental

) dBovim) Dater 20184231 ) @Buvim) Date: 20184231
a0 120
o o
O s s
a0 %0
peak gt 11 penc 74
7 Aihg S|, £ i
At NI | WO oo
50 500 b A st
20 P
1o 1
460 7463.7465 467, 2468, 2471, 2473, 475 24T7. 2479, 2481, 7483, 2455, 7457, 7459 41 493, 4S5.2497. 7500 00 oo 00 w0 1s00. 7ioa 700 500 7700 E
Fraquency (ki) Froquency (z)
site £03CHI2-HY site o03cH1ZHY
Condition :PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
< RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (dBuVim) Date: 20181231 A (dBuVim) Date: 2018.1231
130 130f
ol 0l
opf— = %0
7o) i
AV BE 54| AV 54
e 50
I — —
30 30
10| 10
450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2455, 2457, 2459.2491. 2493, 2495.2457. 2500 000 300 1500 1700 1900 2100  2300. 2500 7700, E
Frequency (MHz) Frequency (MHz)
site $03CHIZ-HY site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition AV6_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-3456
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11n HT20 CH13 2472MHz

1 Horizontal Fundamental

1 (dBuvim)

Date: 2018.1231

2 @mavim) Date: 20184231

1 130

o 1o

e L
= -~
S %0
/ peaK B 74 peak 74
7ot ; 70
o L
Mt pbssrbrnstened | \nssimpenssmanvri|

50 5 O SN F e S

30 0

o !

460 7463.7465 467, 2468, 2471, 473, 7475, 24T7. 2479, 2481, 7483, 2455, 7457, 7459 41 493, H4S5.2457._ 7500 00 oo 00 oo 100 7ioa 700 2500 7700 E
Fraquency (ki) Frequency (k)
site +03CHIZ-HY site 03CHIZ-HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

e L o
.y \ o
s0p_+" 50, i
—
S N s B
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition 'AV6_54 3m HORN_9120D_1328 HORTZONTAL
oo i s o

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-3456
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FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11n HT20 CH13 2472MHz

Vertical

Fundamental

Peak

450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2455, 2457, 2459, 2491 2495, 24952457, 2500 000 300, T80, 1700 1900 2100 2300, 2500 2700, E
Froquency (Miz) Froquency (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_BE_74 3m HORN_9120>_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

1 (dBuvim) Date: 20181231

130

P
./

PEAK_BE_74

MW“""'MMMM

A dBuVim)

Dato: 20181231

130

PEAK_74

I

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

1 (dBuVim) Date: 20181231 A (dBuVim) Date: 2018.1231
130 130f
ol 0l
o) - %0
. \ n
AV BE 54| AV 54
e 50 It
N R R 1 —
30 30
10| 10
450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2455, 2457, 2459.2491. 2493, 2495.2457. 2500 000 00, 1500 1700, 7100, 2300, 2500 2700, E
Frequency (MHz) Frequency (MHz)
site $03CHIZ-HY site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition AV6_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO1 2412MHz

1 Horizontal Vertical

Date: 20190325 A (gBuvim) Date: 2019.0325
30) 130
o) %)
PEAK 74| PEAK 74
70| 70
G 54 VG 54,
T 50
1
| )
10 10
000 4000 6000, 8000, 10000, 12000. 14000 16000. 1000 20000 22000 25000 000 4000 GOUO. 8000, 10000, 12000, 14000, 16000. 18000 20000 22000 25000
Freauency (WHz) Freauency )
Site $03CHIZ-HY Site 03CH12-HY
Condition +PEAK_74 3m HORN_9120D_1328 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector +Peak Detector eak

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D90 of D157
FAX : 886-3-328-4978



swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CHO6 2437MHz

1 Horizontal Vertical

) (dBuvim) Date: 20181230 A dBuVim) Date: 20181230
130 130
ol 10l
o) %)
peat 74| PEAK 74
7| ™
avg 54| av6 54
50| 1 B 50 . B
E 30
0] 10
1000 4000 6000 G000, 10000, 17000 14000. 16000 16000, Z0000. 22000 25000 00 4000, G000, 8000, 10000, 12000, 14000, 16000, 1000 20000 22000, 25
Froquency (MHz) Froquancy (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector +Peak Detector peak

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D91 of D157
FAX : 886-3-328-4978



swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH11 2462MHz

1 Horizontal Vertical

) (dBuvim) Date: 2010.01.02 A dBuVim) Date: 2010.01.02
130 130
ol 10l
o) %)
peat 74| PEAK 74
7| ™
avg 54| av6 54
50| T 50
2 | 2
o , |
0] 10 |
1000 4000 6000 G000, 10000, 17000 14000. 16000, 16000, Z0000. 22000 25000 00 4000, G000, 6000, 10000, 12000, 14000, 16000, 1000 20000 22000, 2
Froquency (MHz) Froquancy (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector +Peak Detector peak

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D92 of D157
FAX : 886-3-328-4978



swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH12 2467MHz

1 Horizontal Vertical

) (dBuvim) Date: 2010.01.02 A dBuVim) Date: 2010.01.02
130 130
ol 10l
o) %)
peat 74| PEAK 74
7| ™
avg 54| av6 54
50| 50
1 2 | 2
o , |
0] 10 |
1000 4000 6000 4000, 10000, 17000 14000. 16000 16000, Z0000. 22000 25000 00 4000 6000, 6000, 10000, 12000, 14000, 16000, 1000 20000 22000, 25
Froquency (MHz) Froquancy (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector +Peak Detector peak

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D93 of D157
FAX : 886-3-328-4978



swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11b CH13 2472MHz

1 Horizontal Vertical

) (dBuvim) Date: 2010.01.02 A dBuVim) Date: 2010.01.02
130 130
ol 10l
o) %)
peat 74| PEAK 74
7| ™
avg 54| av6 54
50| - 50 -
1 1
« » ‘
0] 10 |
1000 4000 6000 4000, 10000, 17000 14000. 16000 16000, Z0000. 22000 25000 00 4000 6000, 6000, 10000, 12000, 14000, 16000, 1000 20000 22000, 25
Froquency (MHz) Froquancy (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector +Peak Detector peak

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D94 of D157
FAX : 886-3-328-4978



swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11g (Harmonic @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO1 2412MHz

1 Horizontal Vertical

Date: 2019-01-02 A (gBuvim) Date: 2019.01.02
30) 130
o) %)
PEAK 74| PEAK 74
70| 70
G 54 VG 54,
50
| )
10 10
000 4000 6000, 8000, 10000, 12000. 14000 16000. 1000 20000 22000 25000 000 4000 GOUO. 8000, 10000, 12000, 14000, 16000. 18000 20000 22000 25000
Freauency (WHz) Freauency )
Site $03CHIZ-HY Site 03CH12-HY
Condition +PEAK_74 3m HORN_9120D_1328 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector eak Detector eak

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D95 of D157
FAX : 886-3-328-4978



swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CHO6 2437MHz

1 Horizontal Vertical

) (dBuvim) Date: 2010.01.02 A dBuVim) Date: 2010.01.02
130 130
ol 10l
o) %)
peat 74| PEAK 74
7| ™
avg 54| av6 54
50| . B 50 R B
E 30
0] 10
1000 4000 6000 G000, 10000, 17000 14000. 16000 16000, Z0000. 22000 25000 00 4000, G000, 8000, 10000, 12000, 14000, 16000, 1000 20000 22000, 25
Froquency (MHz) Froquancy (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector +Peak Detector peak

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D96 of D157
FAX : 886-3-328-4978



swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH11 2462MHz

1 Horizontal Vertical

1 (@BuVim) Date: 2019.01.03 A (dBuVim) Date: 2019.01.03
130 130)
19| 110
90 0
PEAK_ 74 PEAK 74
70 70
AVG_54| AVG 54
50 50
1 1] 2
30 30
10 10f
1000 4000.6000.8000. 12000, 16000 _ 20000.  24000. 28000  32000.  36000. 40000 000 4000.6000.5000. 12000  16000. 20000  24000.  28000. 52000 30000, 4
wency (MHz) Frequency (11H2)
Site :03CHI2-HY Site 03CHI2-HY
Condition :PEAK_74 3m HORN_9120D_1328 HORTZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector +Peak Detector Peak

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D97 of D157
FAX : 886-3-328-4978



swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH12 2467MHz

1 Horizontal Vertical

1 (@Buvim) Date: 2010.01.03 A dBuVim) Date: 2010.01.03
130 130
ol 10l
o) %)
pEAK 74l PEAK_74
7| ™
avG 54 AV 54
50| 50
1 1
E 30
0] 10
1000 4000.6000.8000. 12000, 16000, _ 20000, _ 24000, 23000, 52000, 30000, 40000 000 4000.6000.8000. 12000, 16000, 20000, 24000 26000, 52000 30000 4«
wency (MHz) Froquency (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector +Peak Detector peak

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D98 of D157
FAX : 886-3-328-4978



swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11g CH13 2472MHz

1 Horizontal Vertical

1 (@Buvim) Date: 2010.01.03 A dBuVim) Date: 2010.01.03
130 130
ol 10l
o) %)
pEAK 74l PEAK_74
7| ™
avG 54 AV 54
50| 50
1 1
E 30
0] 10
1000 4000.6000.8000. 12000, 16000, _ 20000, _ 24000, 23000, 52000, 30000, 40000 000 4000.6000.8000. 12000, 16000, 20000, 24000 26000, 52000 30000 4«
wency (MHz) Froquency (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector +Peak Detector peak

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D99 of D157
FAX : 886-3-328-4978



somoncas. FCC RADIO TEST REPORT Report No

. FR8D0631-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT

802.11n HT20 CHO1 2412MHz

Horizontal Vertical

Peak

Avg.

Date: 2019-0103 A (gBuvim) Date: 2019.01.03
30) 130
o) %)
PEAK 74| PEAK 74
70| 70
V654 VG 54,
T 50
| )
10 10
000 4000.6000.5000. 12000, 16000 20000 24000 Z8000. 32000, 35000, 40000 000 400060006000, 12000, 16000 20000, _ 24000 Z8000. 32000, 36000. 40000
Freauency (W e) Freauency )
Site $03CHIZ-HY Site 03CH12-HY
Condition +PEAK_74 3m HORN_9120D_1328 HORTZONTAL Conditio PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector eak Detector eak

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CHO6 2437MHz

1 Horizontal Vertical

1 (@Buvim) Date: 2010.01.03 A dBuVim) Date: 2010.01.03
130 130
ol 10l
o) %)
pEAK 74l PEAK_74
7| ™
avG 54 AV 54
50| E 50
1
E 30
0] 10
1000 4000.6000.8000. 12000, 16000, 20000 _ 24000, 23000, 52000, 30000, 40000 000 4000.6000.8000. 12000, 16000, 20000, 24000, 26000, 52000 30000 4«
wency (MHz) Froquency (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector +Peak Detector peak

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D101 of D157
FAX : 886-3-328-4978



swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CH11 2462MHz

1 Horizontal Vertical

1 (@Buvim) Date: 2010.01.03 A dBuVim) Date: 2010.01.03
130 130
ol 10l
o) %)
pEAK 74l PEAK_74
7| ™
avG 54 AV 54
50| 50
1 1
E 30
0] 10
1000 4000.6000.8000. 12000, 16000, _ 20000, _ 24000, 23000, 52000, 30000, 40000 000 4000.6000.8000. 12000, 16000, 20000, 24000 26000, 52000 30000 4«
wency (MHz) Froquency (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector +Peak Detector peak

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D102 of D157
FAX : 886-3-328-4978



swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CH12 2467MHz

1 Horizontal Vertical

1 (@Buvim) Date: 2010.01.03 A dBuVim) Date: 2010.01.03
130 130
ol 10l
o) %)
pEAK 74l PEAK_74
7| ™
avG 54 AV 54
50| 50
1 1
E 30
0] 10
1000 4000.6000.8000. 12000, 16000, _ 20000, _ 24000, 23000, 52000, 30000, 40000 000 4000.6000.8000. 12000, 16000, 20000, 24000 26000, 52000 30000 4«
wency (MHz) Froquency (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector +Peak Detector peak

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D103 of D157
FAX : 886-3-328-4978



swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Harmonic @ 3m

ANT 802.11n HT20 CH13 2472MHz

1 Horizontal Vertical

1 (@Buvim) Date: 2010.01.03 A dBuVim) Date: 2010.01.03
130 130
ol 10l
o) %)
pEAK 74l PEAK_74
7| ™
avG 54 AV 54
50| 50
1 1
E 30
0] 10
1000 4000.6000.8000. 12000, 16000, _ 20000, _ 24000, 23000, 52000, 30000, 40000 000 4000.6000.8000. 12000, 16000, 20000, 24000 26000, 52000 30000 4«
wency (MHz) Froquency (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
Detector +Peak Detector peak

Peak

Avg.

TEL : 886-3-327-3456 Page Number : D104 of D157
FAX : 886-3-328-4978



FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

Emission below 1GHz

2.4GHz WIFI 802.11g (LF)

WIFI

2.4GHz 2400~2483.5MHz

ANT

802.11g LF

Vertical

QP/
Peak

Date: 20190104

i

12-HY
BILOG_6111D_37059 HORIZONTAL

“ ‘1 ot
NN
WA Ao | e

oou
g9

w00, EES
Frequency. (aiz)

12-HY
ILOG_6111>_37059 VERTICAL

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

2.4GHz 2400~2483.5MHz
WIFI 802.11b (Band Edge @ 3m)

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

0+1 Horizontal Fundamental

e 20150125 o oae 0100125
0 o
//_
« 7/ w
/ e 74
7 - 2
. e ]
e ot i sosssiprir e iiond | Lot sirovcendeeanspinat
o ot
P 5
r m
o 7 T 755 o oo 7ms T S/ = ™ T 00
remency (e Feauency )
:03CHI2-HY Site 03CH12-HY
Condition : PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORTZONTAL
 RBWH1000.000KHz VBW:3000.000KHz SWT:Auto RBWAI000.000KHz VBW:3000.000KHz SWT:Auto
" oo 20150125 - oae 0150125
o o
-
p
w /u w
7 / n /
50| /A/l

sk o
; » =]
R —
ey e
Site 2 03CHI2-HY Site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition /AV6_54 3m HORN_9120D_1328 HORIZONTAL
REMFIOCH000R 5 VOW001004s SWT Ao

RBW:1000.000KHz VBW:0010KHz SWT:Auto

Avg.

TEL : 886-3-327-3456

Page Number : D106 of D157
FAX : 886-3-328-4978



swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO1 2412MHz

0+1 Vertical Fundamental

1 (dBuvim) Date: 2010.01.23 A dBuVim) Date: 2010.01.23
130 130
ol 10l
) /‘ "
/ PEAK_74
7| ™
! - 4 ,\,,Ww.»{ bk bt
5 et
E 30
0] 10
310 2320, 40, 23560, 2580, 2400, 215 000 300, T80, 1700 1900 2100 2300, 2500 2700, E
Froquency (MHz) Froquency (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_BE_74 3m HORN_9120>_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (dBuVim) Date: 2010.01.23

o / o
. / .
e ab s
« ; E e
s i o ] R T
ey e
s oscriz Y ae oacriz Y
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition 'AV6_54 3m HORN_9120D_1328 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - L

0+1

Horizontal

Fundamental

1 (081

ivim) Date: 2010.01.24

A dBuVim)

Dato: 2019.01.24

PEAK_74

UOU0% KU FOUU AU PR O e
o

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

.o Pty
Condition : PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
o o e, s
i LN .
" / ) »
WU‘ i
o o
e R
o i
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition

AV6_54 3m HORN_9120D_1328 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR8D0631-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

0+1

Horizontal

Fundamental

Peak

1 (dBuvim)

Date: 2010.01.24

PEAK_ BE 74
M 1

50l

30f

10

450 a0, 245, 2450, 2470, 280, 290, 2500
Frequency (MHz)

Site $03CHIZ-HY
Condition :PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

(@Buvim)

Date: 2019.01.24

i,

PN

%

\

INA

avG B 54
e
30
10|
430 2840, 2450, 2450, 2470, 2450, 2450, 2500
Frequency (MHz)
site $03CHIZ-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CHO6 2437MHz - L

0+1 Vertical Fundamental

1 (dBuvim) Date: 2010.01.24

A dBuVim) Date: 2010.01.24

o AR o
<

50| [ PRI AP RV e
E 30
0] 10
3102320, 540, 2360, 2580, 2400, 220, 2440, 28 000 300, T800. 1700 1900 2100 2300, 2500 2700, E
Froquency (MHz) Froquency (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_BE_74 3m HORN_9120>_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (dBuvim) Date: 2010.01.24 ) (dBu

o J h o
7 Wf \ 7
I | ks
/ . i (y———
N _
WL HE O EE W m e
. Tnc
sie sz sie ocvizmy
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL

Condition AV6_54 3m HORN_9120D_1328 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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somoncas. FCC RADIO TEST REPORT

Report No

. FR8D0631-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CHO6 2437MHz - R

0+1

Vertical Fundamental

Peak

1 (dBuvim) Date: 2010.01.24

\ PEAK_BE_74
e A

Condition +PEAK_BE_74 3m HORN_9120>_1328 VERTICAL

2460, 2470, 2450, 2450, 2500
Froquency (MHz)
£ 03CHIZ-HY

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

1 (dBuvim) Date: 2010.01.24

\ ave,_pe 54

2450, 2470, 2450, 450, 2500
Frequency (MHz)

$03CHIZ-HY
: AV6_BE_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

0+1

Horizontal

Fundamental

Peak

1 (dBuvim)

Date: 2010.01.24

130

B

{ERRNE
. \MWM;

RIS PURINNY SR

PEAK_BE_74

450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2455, 2467. 2459, 2491 2495, 24952457, 2500
i

roquoncy (M)

site £ 03CHIZ-HY

Condition +PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A dBuVim)

Dato: 2019.01.24

130

PEAK_74

ol Bt i A

TN

000 00, T800. 1700 1900. 2100, 2300,
Froquency (MHz)
site 03CH1Z-HY
Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

500 2700, E

Avg.

1 (dBuVim)

Date: 2019.01.24

130

. “\\

AV BE 54|

s \uu/"‘V\/RJ

450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2455, 2457, 2459, 2491 2493, 2495.2457. 2500
i

roquency (Miz)

site $03CHIZ-HY

Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

A (dBuVim)

Date: 2019.01.24

130f

0
G 54
* e —
SN U VR—————
L
30
10
000 T00.  Te00. 1700 1900 zi00. 2300 2500 770, E
Freauency (Hz)
site 03CHI2-HY
Condition AV6_54 3m HORN_9120D_1328 HORTZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH11 2462MHz

0+1

Vertical

Fundamental

1 (dBuvim) Date: 2010.01.24

130

PEAK_BE_74

A dBuVim)

Dato: 2019.01.24

130

PEAK_74

s | Mo At
R PR P ROV S

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

460 2453.2405. 467,468, 2471 2475, 2475.24T7. 2470, 451,435,745, 7457, 2469.2491. 2495, 45,2497, 7500 000 o0 4500 4700 1900 7o 700 2500 7700, E
Froquency (M) Frequency (k)
site +03CHIZ-HY site 03CHIZ-HY
Condition +PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
) uvim) Date: 20190124 ) @Buvim) Date: 20190124
12 130
o o
ey
%0 9%
7o) \/\\ i
Paardh AVG_BE 54 6 54
50 MNCT b E———
30 )
10 1o
/460 2463, 2405 457, 2408 2471, 247 4752477 2478, 2401_ 2453 2485.2467. 2400, 2401, 2497, 24952497, 7500 000 00 800 1700 100 7100 2300 2500 2700, E
Frequency () Frequency (k)
site +03CHIZHY ite 03CHIZ-HY
Condition + AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition

AV6_54 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number
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somoncas. FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH12 2467MHz

0+1

Horizontal

Fundamental

Peak

1 (dBuvim) Date: 2010.01.24

130

PEAK_BE_74

450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2455, 2457, 2459, 24912495, 24952457, 2500
Froquency (Miz)
site £ 03CHIZ-HY
Condition +PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A dBuVim)

Dato: 2019.01.24

130

penc 74
o
o Moot

bttty AT S AT B

P

1

G0 wn o w0 f00 70 700z 700 E

Froquency (z)

site o03cH1ZHY
Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

1 (dBuVim) Date: 2010.01.24

130

ol

AV BE 54|

450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2455, 2457, 2459, 2491 2493, 2495.2457. 2500
Frequency (MHz)
site $03CHIZ-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) d8uvim) Date:2019.0124
10
o
%0
n
A6
1t
b U | || S —
USSR S i
0
1
G0 oo e w0 T0 70 700 s @0 E
Freauency (Mz)
site 03cH1Z-HY
Condition AV6_54 3m HORN_9120D_1328 HORIZONTAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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somoncas. FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11b CH12 2467MHz

0+1

Vertical

Fundamental

Peak

1 (dBuvim) Date: 2010.01.24

e
p
- ,
«
w
p

450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2485, 2467, 2459, 2491 2495, 24952457, 2500
Froquency (Miz)

site £ 03CHIZ-HY
Condition +PEAK_BE_74 3m HORN_9120>_1328 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A dBuVim) Date: 2010.01.24

130

PEAK_74
™

sttt | snmsiesnsionon)
ittt oot
50)

000 300, T800. 1700 1900 2100 2300, 2500 2700, E
Froquency (MHz)

site 03CH1Z-HY

Condition PEAK_74 3m HORN_9120D_1328 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

1 (dBuVim) Date: 2010.01.24

130

o 50
s i I |
T

450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2455, 2457, 2459.2491. 2493, 2495.2457. 2500
Frequency (MHz)
site $03CHIZ-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

A (dBuVim) Date: 2010.01.24

130f

000 00, T80 1700 1900 2100 2300, 2500 Z700. E
Frequency (MHz)

site 03CH12-HY

Condition AV6_54 3m HORN_9120D_1328 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH13 2472MHz

0+1 Horizontal Fundamental

1 (dBuvim) Date: 2010.01.24

A dBuVim) Date: 2010.01.24

130 130

PEAK_BE_74 PEAK_74

e e e i PRI vS IR S S s e o

450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2465, 2457, 2459, 24912495, 24952457, 2500
i

000 300, T80, 1700 1900 2100 2300, 2500 2700, E
roquoncy (M) Froquency (MHz)

site £ 03CHIZ-HY site 03CH1Z-HY

Condition +PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (dBuVim) Date: 2010.01.24

o .
/ AVG_BE 54| avG_54|
“ ] a ] =
R T
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition 'AV6_54 3m HORN_9120D_1328 HORTZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-3456

Page Number : D116 of D157
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swamranas. FCC RADIO TEST REPORT Report No. : FR8D0631-01C

WIFI 2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT 802.11b CH13 2472MHz

0+1 Vertical Fundamental

1 (dBuvim)

Date: 2010.01.24

A dBuVim) Date: 2010.01.24

130 130

90f \ 90}
N peak gt 11

peac 14
" N E

R A P U A

R U SR e v L i i

450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 24831, 2433, 2455, 2457, 2459, 2491 2495, 24952457, 2500
i

000 300, T80, 1700 1900 2100 2300, 2500 2700, E
roquoncy (M) Froquency (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_BE_74 3m HORN_9120>_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

1 (dBuVim) Date: 2010.01.24

A (dBuVim) Date: 2010.01.24

130 130f

ol

//“'\/"‘V"‘K\

AV BE 54|

N .

450 2463.2465. 2467, 2469, 2471, 2473, 2475, 2477, 2479, 2431, 2453, 2455, 2457, 2459, 2491 2493, 2495.2457. 2500
i

000 00, T80 1700 1900 2100 2300, 2500 Z700. E
roquency (Miz) Frequency (MHz)
site $03CHIZ-HY site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition AV6_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Avg.

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

2.4GHz 2400~2483.5MHz

WIFI 802.11g (Band Edge @ 3m)

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

0+1

Horizontal

Fundamental

Peak

Date: 2019-0323

Date: 2019.0323

/ e
o7

J PEAK 74

- WMNJ LMWWWMM‘
50) P O
e 30
0] 1o
310 2520, B0, 7360, 260, 2200, 215 000 00, 1500 1700 1900 2100 2300 2500 2700, 000
Frequency (MHz) Freauency (WHz)
$03CHI2-HY Site 03CHI2-HY
Condition +PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL Condition

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

PEAK_74 3m HORN_9120D_1328 HORTZONTAL
RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

Date 20190329 e Date 201.03.23
130 139

d o

/\/\’"J
90| / 9%
70/ /4/ 0
no_s4)

50 = P et e E—
2 2

1o 1

S0 o 7560 760, 405 s Gl o oL Wen oo 2o Beo  m 70w T

remency ot Fromuency (Wia)

Site 2 03CHI2-HY Site 03CH12-HY
Condition : AVG_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

AV6_54 3m HORN_9120D>_1328 HORIZONTAL
RBW:1000.000KHz VBW:0010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO1 2412MHz

0+1

Vertical

Fundamental

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

) Buvim) Date: 20190323 ) @Buvim) Date: 20190323
130) 130
10| /\/\/m 110
90| ’\// 90/
70/ 1 70|
ki
R e YR ———
= P O p——
E 30
0 10
ST 7540 7360, 560, 7400, 715 000 o0 4500 4700 1900 7o 700 2500 7700, E
Froquency () Frequency (Mhz)
site +03CHIZ-HY site 03CHIZ-HY
Condition :PEAK_BE_74 3m HORN_9120D_1328 VERTICAL Condition PEAK_74 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:2000.000KHz SWT:Auto REW:1000.000KHz VBW:3000.000KHz SWT:Auto
) uvim) Date: 20190323 ) @Buvim) Date: 20190523
130) 130
o 0
V\/‘/\ |
o } w
70/ J‘/ 70
PVl AVG_54|
e ——— 50 —— ——]
L — 1"
E 30
10 1o
S0 220, 00, 7360, 780, 2400, 215 000 00 500 700 100 Zi00. 2300 2600 2700, E
Frequency () Frequency (MHz)
site +03CHIZ-HY site 03CHIZ-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL Condition

AV6_54 3m HORN_9120D_1328 VERTICAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

0+1

Horizontal

Fundamental

1 (dBuvim) Date: 2010.01.24

A\

it

3102320, D 260,

A dBuVim)

Dato: 2019.01.24

PEAK_74

|\
- ] | Nl

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2580, 2400, 220, 2440, 28 000 300, T800. 1700 1900 2100 2300, 2500 2700, E
Froquency (MHz) Froquency (MHz)
site £ 03CHIZ-HY site 03CH1Z-HY
Condition +PEAK_BE_74 3m HORN_9120D>_1328 HORIZONTAL Condition PEAK_74 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto RBW:1000.000KHz VBW:3000.000KHz SWT:Auto
1 (dBuvim) Date: 2010.01.24 A (dBuVim) Date: 2010.01.24
130 130f
ol 0l
WV
o) %0
7o) > i
AV 54
e 50 f
o L R N S B———
30 30
10| 10
102320, 240, 2360, 2380 2400, 2420, 2840, 285 000 00, T80 1700 1900 2100 2300, 2500 Z700. E
Frequency (MHz) Frequency (MHz)
site $03CHIZ-HY site 03CH12-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL Condition

AV6_54 3m HORN_9120D_1328 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR8D0631-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

0+1

Horizontal

Fundamental

1 (dBuvim)

Date: 2010.01.24

P A A AN

AW

ERvevy
Mo

AT SR SN

PEAK_BE_74

430

Avg.

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

2440, 2250 2460, 240, 2480, 220 7500
Frequency (MHz)
site +03CHIZ-HY
Condition +PEAK_BE_74 3m HORN_9120D_1328 HORIZONTAL
+ RBW:1000.000KHz VBW:2000.000KHZ SWT:Auto
) @Buvim) Date: 2010.01.24

130)

o

ISVAVATAVaVAN
w W
v
7o) N
haN AvG e 54|

50) P —

E

0]

a0 20 2450 2460 210, 240, 240, 2500
Frequency (Hz)
site +03CHIZ-HY
Condition + AV6_BE_54 3m HORN_9120D_1328 HORIZONTAL

Left blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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somoncas. FCC RADIO TEST REPORT

Report No. : FR8D0631-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - L

0+1

Vertical

Fundamental

Peak

1 (dBuvim) Date: 2010.01.24

3102320, D 2360, 2580, 2400, 220, 2440, 28
Froquency (MHz)

site £ 03CHIZ-HY

Condition +PEAK_BE_74 3m HORN_9120>_1328 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

A dBuVim) Date: 2010.01.24

PEAK_74

70 / \w
P B e I s

000 300, T800. 1700 1900 2100 2300, 2500 2700, E
Froquency (MHz)

site 03CH1Z-HY

Condition PEAK_74 3m HORN_9120D_1328 VERTICAL

RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Avg.

[vax
o

. ot

o i

>

3102320, 240, 2360,

2380 2400, 2420, 2840, 285
Frequency (MHz)
site $03CHIZ-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL
+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

A (@Buvim) Date:2010.01.24
130
0
%
£
| A6 st}
50 !
PO S SN ARISS e i e
3o
1o
000 0 4500 700 100 zion 2300 2500 2700, E
Frequency (WHz)
site 03CHIZ-HY
Condition AV6_54 3m HORN_9120D_1328 VERTICAL

RBW:1000.000KHz VBW:0.010KHz SWT:Auto

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: D122 of D157



somoncas. FCC RADIO TEST REPORT

Report No

. FR8D0631-01C

WIFI

2.4GHz 2400~2483.5MHz Band Edge @ 3m

ANT

802.11g CHO6 2437MHz - R

0+1

Vertical

Fundamental

Peak

1 (dBuvim) Date: 2010.01.24

\"’% PEAK BE 74

1
A st

430 2440, 2450, 2460, 2470, 2450, 2450, 2500
Froquency (MHz)

site £ 03CHIZ-HY

Condition +PEAK_BE_74 3m HORN_9120>_1328 VERTICAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left Blank

Avg.

) @Buvim) Date: 20190124
130)
o
AN
7 \/\f.v\
R AVG_BE 54|
50 e
E
10
a0 20, 2450 2460 210, 240, 240, 2500
Froquency (W)
site +03CHIZ-HY
Condition : AV6_BE_54 3m HORN_9120D_1328 VERTICAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left Blank

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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